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e% FCC RADIO TEST REPORT Report No. : FRO70405E

SPORTON LAB.

Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
- 15.403(i) 26dB Bandwidth Not Required -
- 2.1049 99% Occupied Bandwidth Reporting only -
3.1 15.407(a) Maximum Conducted Output Power Pass -
- 15.407(a) Power Spectral Density Not Required -
Under limit
3.2 15.407(b) Unwanted Emissions Pass 2.97 dB at
5463.600 MHz
- 15.207 AC Conducted Emission Not Required -
- 15.407(c) Automatically Discontinue Transmission Not Required -
15.203 ;
. P -
3.3 15.407(a) Antenna Requirement ass
Note:

1. Not required means after assessing, test items are not necessary to carry out.

2. Thisis a variant report. The difference between EC55AK and EC55BK is the performance for
cellular bands. The detail of similarity and difference can be found in Operation Description.
All the test cases were performed on original report which can be referred to Sporton Report
Number FR070401E as appendix E. Based on the original report, the test cases were verified.

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.

Comments and Explanations:

The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang
Report Producer: Amy Chen

TEL : 886-3-327-3456 Page Number 14 of 42
FAX . 886-3-328-4978 Issued Date : Nov. 05, 2020

Report Template No.: BU5-FR15EWL AC MA Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

1 General Description

1.1 Product Feature of Equipment Under Test

Product Feature

Equipment Enterprise Computer
Brand Name Zebra

Model Name EC55BK

FCCID UZ7EC55AK

EUT supports Radios application

WCDMA/HSPA/LTE/NFC/GNSS
WLAN 11a/b/g/n HT20/HT40
WLAN 1lac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

HW Version EV2

SW Version Android version 10

FW Version 10-13-12.00-QG-U00-PRD-HEL-04
MFD 02JUL20

EUT Stage Engineering Sample

Remark: The above EUT's information was declared by manufacturer.

Specification of Accessories
AC Adapter Brand Name (Zebra |Part Number |PWR-WUA5V15WO0US
USB TYPE-C to TYPE-C cable Brand Name |Zebra |Part Number |CBL-EC5X-USBC3A-01
Battery 1 Brand Name |Zebra |Part Number |BT-000424-00
Battery 2 Brand Name |Zebra |Part Number |BT-000424-08
Earphone 1 Brand Name|Zebra |Part Number |HDST-35MM-PTVP-01
Earphone 2 Brand Name [Zebra |Part Number |HS2100-OTH
gOSanZ;ZE C to 3.5mm audio Brand Name [Symbol [Part Number |ADP-USBC-35MM1-01
g:t';‘?;” Jack 43"(1.1m) Standard \p 4 Name|zebra  [Part Number |CBL-HS2100-3MS1-01
Trigger Handle Brand Name|Zebra |Part Number |TRG-EC5X-SNP1-01
Soft Holster Brand Name|Zebra |Part Number |SG-EC5X-HLSTR1-01
Protective Boot Brand Name|Zebra |Part Number |SG-EC5X-BOOT1-01
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Sample List
Sample 1 Sample 2 Sample 3 Sample 4
g}f’;‘reaéi”g ANDROID ANDROID ANDROID ANDROID
RAM 3GB 3GB 4GB 4GB
FLASH 32GB 32GB 64GB 64GB
Scanner NO SE4100 SE4100 SE4100
Front Camera 5MP NO 5MP 5MP
Rear Camera 13MP 13MP 13MP 13MP
MICRO SD MICRO SD MICRO SD MICRO SD
GMS GMS GMS GMS
Back connector (N:gl\II/NOECTOR 2-PIN 2-PIN 8-PIN
ROW - Excludes ROW - Excludes ROW - Excludes ROW - Excludes
China China China China
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1.2 Product Specification of Equipment Under Test

Product Specification subjective to this standard

5180 MHz ~ 5240 MHz
Tx/Rx Frequency Range 5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

<5180 MHz ~ 5240 MHz>

<Ant. 0>

802.11a: 17.30 dBm / 0.537 W

802.11n HT20: 17.20 dBm / 0.0525 W
802.11n HT40: 17.10 dBm / 0.0513 W
802.11ac VHT20: 17.30 dBm / 0.0537 W
802.11ac VHT40: 17.20 dBm / 0.0525 W
802.11ac VHT80: 16.60 dBm / 0.0457 W
<Ant. 1>

802.11a: 17.40 dBm / 0.0550 W
802.11n HT20: 17.10 dBm / 0.0513 W
802.11n HT40: 17.20 dBm / 0.0525 W
802.11ac VHT20: 17.20 dBm / 0.0525 W
802.11ac VHT40: 17.30 dBm / 0.0537 W
802.11ac VHT80: 16.60 dBm / 0.0457 W
MIMO <Ant. 0+1>

802.11a:19.36 dBm / 0.0863 W
802.11n HT20 : 19.16 dBm / 0.0824 W
802.11n HT40: 19.16 dBm / 0.0824 W
802.11ac VHT20: 19.26 dBm / 0.0843 W
802.11ac VHT40: 19.26 dBm / 0.0843 W
Maximum Output Power to Antenna | 802.11ac VHT80: 18.97 dBm / 0.0789 W
<CDD Mode> <5260 MHz ~ 5320 MHz>

<Ant. 0>

802.11a:17.30 dBm / 0.0537 W
802.11n HT20 : 17.30 dBm / 0.0537 W
802.11n HT40: 17.10 dBm / 0.0513 W
802.11ac VHT?20: 17.40 dBm / 0.0550 W
802.11ac VHT40: 17.20 dBm / 0.0525 W
802.11ac VHT80: 15.30 dBm / 0.0339 W
<Ant. 1>

802.11a: 17.40 dBm / 0.0550 W
802.11n HT20 : 17.20 dBm / 0.0525 W
802.11n HT40: 17.10 dBm / 0.0513 W
802.11ac VHT20: 17.30 dBm / 0.0537 W
802.11ac VHT40: 17.20 dBm / 0.0525 W
802.11ac VHT80: 15.20 dBm / 0.0331 W
MIMO <Ant. 0+1>

802.11a:19.26 dBm / 0.0843 W
802.11n HT20: 19.11 dBm / 0.0815 W
802.11n HT40 : 18.92 dBm / 0.0780 W
802.11ac VHT?20: 19.21 dBm / 0.0834 W
802.11ac VHT40: 19.02 dBm / 0.0798 W
802.11ac VHT80: 15.57 dBm / 0.0361 W
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Product Specification subjective to this standard

<5500 MHz ~ 5720 MHz>

<Ant. 0>

802.11a : 17.30 dBm / 0.0537 W
802.11n HT20: 17.30 dBm / 0.0537 W
802.11n HT40: 17.20 dBm / 0.0525 W
802.11ac VHT20: 17.40 dBm / 0.0550 W
802.11ac VHT40: 17.30 dBm / 0.0537 W
802.11ac VHT80: 17.40 dBm / 0.0550 W
<Ant. 1>

802.11a : 17.40 dBm / 0.0550 W
Maximum Output Power to Antenna | 802.11n HT20 : 17.30 dBm / 0.0537 W
<CDD Mode> 802.11n HT40: 17.20 dBm / 0.0525 W
802.11ac VHT?20: 17.40 dBm / 0.0550 W
802.11ac VHT40: 17.30 dBm / 0.0537 W
802.11ac VHT80: 17.30 dBm / 0.0537 W
MIMO <Ant. 0+1>

802.11a:19.81 dBm / 0.0957 W
802.11n HT20 : 19.76 dBm / 0.0946 W
802.11n HT40: 19.71 dBm / 0.0935 W
802.11ac VHT?20: 19.86 dBm / 0.0968 W
802.11ac VHT40: 19.81 dBm / 0.0957 W
802.11ac VHT80: 19.86 dBm / 0.0968 W

MIMO <Ant. 0+1>

<5180 MHz ~ 5240 MHz>

802.11ac VHT20: 18.97 dBm / 0.0789 W
802.11ac VHT40: 19.16 dBm / 0.0824 W
802.11ac VHTS80: 18.68 dBm / 0.0738 W
<5260 MHz ~ 5320 MHz>

802.11ac VHT20: 19.16 dBm / 0.0824 W
802.11ac VHT40: 18.97 dBm / 0.0789 W
802.11ac VHT80: 16.21 dBm / 0.0418 W
<5500 MHz ~ 5720 MHz>

802.11ac VHT20: 19.51 dBm / 0.0893 W
802.11ac VHT40: 19.43 dBm / 0.0877 W
802.11ac VHT80: 19.43 dBm / 0.0877 W

Maximum Output Power to Antenna
<TXBF Mode>
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Report No. : FRO70405E

Product Specification subjective to this standard

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
Ant. 0: PIFA Antenna with gain 0.80 dBi
Ant. 1: PIFA Antenna with gain 2.60 dBi
<5260 MHz ~ 5320 MHz>
Ant. 0 : PIFA Antenna with gain 1.10 dBi
Ant. 1 : PIFA Antenna with gain 2.30 dBi
<5500 MHz ~ 5720 MHz>
Ant. 0 : PIFA Antenna with gain 1.40 dBi
Ant. 1 : PIFA Antenna with gain 3.00 dBi

Type of Modulation

802.11a/n : OFDM (BPSK/QPSK/16QAM/64QAM)
802.11ac : OFDM (BPSK/QPSK/16QAM/64QAM/256QAM)

Antenna Function Description

Ant. 0 Ant. 1
802.11 a/n/ac \/ \/
802.11 a/n/ac
MIMO v v
802.11 ac
TXBF v v

Note: MIMO Ant. 0+1 is a calculated result from sum of the power MIMO Ant. 0 and MIMO Ant. 1.

1.3 Modification of EUT

No modifications are made to the EUT during all test items.
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1.4 Testing Location

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Test Site Location

Sporton Site No.

Test Site No.
THO5-HY

Test Site SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

: Sporton Site No.
Test Site No.

03CH11-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW1190 and TW0007

1.5 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 662911 D01 Multiple Transmitter Output vO2rO1.

+ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation during
the test.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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Report No. : FRO70405E

2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated:

radiation emission (1 GHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z.

The worst cases (CDD Mode: X Plane with Adapter for Ant. 0 and MIMO Ant. 0+1, Z Plane with

Adapter for Ant. 1; TXBF Mode: X Plane with Notebook) were recorded in this report.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MH2)
36 5180 44 5220
5150-5250 MHz 3g* 5190 46+ 5230
Band 1
(U-NII-1) 40 5200 48 5240
42*% 5210
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54* 5270 62* 5310
Band 2 5 >
(U-NII-2A) 56 5280 64 5320
58" 5290
Freg. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 p -
(U-NII-2C) 106 5530 134 5670
108 5540 136 5680
110% 5550 140 5700
TEL : 886-3-327-3456 Page Number : 11 of 42
FAX : 886-3-328-4978 Issued Date : Nov. 05, 2020
Report Version 101
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samranas. FCC RADIO TEST REPORT Report No. : FR070405E
Frequency Band Channel (II:\;quz) Channel I(:':Aeﬁz')
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122% 5610 128 5640
Frequency Band Channel (II:\;quZ) Channel I(:;Aeﬁz')
Straddle Channel 136" 2090 s o720
142* 5710
Note:
1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.
TEL : 886-3-327-3456 Page Number 1 12 of 42
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

CDD Mode
Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO
802.11ac VHTS80 MCSO0
TXBF Mode
Modulation Data Rate
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCSO0

Remark: For Radiated Test Cases, the tests were performed with Battery 1 and Sample 1

TEL : 886-3-327-3456 Page Number 1 13 0f 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

<CDD Mode>
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 - 100
Middle - - -
H High - 64 140
Band | : 5150-5250 MHz Band Il : 5250-5350 MHz
ch-# 802.11ac VHT20 802.11ac VHT20
L Low 36 -
Middle - -
H| High - 64
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHT40 802.11ac VHT40 802.11ac VHT40
L Low 38 - 102
Middle - - -
H High 46 62 -
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
Middle 42 58 -
H High - - 122

<TXBF Mode>

Band lll : 5470-5725MHz | Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz
ch. # 802.11ac VHT20 802.11ac VHT40 802.11ac VHT40
L Low - 38 -
Middle - - -
H | High 140 - 62
Straddle - - -

Remark: For radiation spurious emission, the final modulation and the worst data rate was reference
the max RF conducted power.
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ws. FCC RADIO TEST REPORT

Report No. : FRO70405E

<CDD Mode>
<Ant. 0>

CH 036 5180 17.20
CH 044 5220 17.30
CH 048 5240 17.30
CH 052 5260 17.30
CH 060 5300 17.30
CH 064 5320 17.20
CH 100 5500 17.20
CH 116 5580 17.30
CH 140 5700 17.30
CH 144* 5720 17.30

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 036 5180 17.20
CH 044 5220 17.20
CH 048 5240 17.20
CH 052 5260 17.30
CH 060 5300 17.10
CH 064 5320 17.20
CH 100 5500 17.30
CH 116 5580 17.10
CH 140 5700 17.00
CH 144~ 5720 17.10

Note: The above Frequency and Channel in "*" were straddle Channel.
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Report No. : FRO70405E

CH 038 5190 17.00
CH 046 5230 17.10
CH 054 5270 17.10
CH 062 5310 16.20
CH 102 5510 17.20
CH 110 5550 17.10
CH 134 5670 17.10
CH 142* 5710 17.10

Note: The above Frequency and Channel in "*" were straddle Channel

CH 036 5180 17.30
CH 044 5220 17.30
CH 048 5240 17.30
CH 052 5260 17.40
CH 060 5300 17.20
CH 064 5320 17.30
CH 100 5500 17.40
CH 116 5580 17.20
CH 140 5700 17.10
CH 144* 5720 17.20

Note: The above Frequency and Channel in "*" were straddle Channel
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Report No. : FRO70405E

CH 038 5190 17.10
CH 046 5230 17.20
CH 054 5270 17.20
CH 062 5310 16.30
CH 102 5510 17.30
CH 110 5550 17.20
CH 134 5670 17.20
CH 142* 5710 17.20

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 042 5210 16.60
CH 058 5290 15.30
CH 106 5530 17.40
CH 122 5610 17.20
CH 138* 5690 17.30
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Report No. : FRO70405E

<Ant. 1>

CH 036 5180 17.30
CH 044 5220 17.40
CH 048 5240 17.30
CH 052 5260 17.20
CH 060 5300 17.30
CH 064 5320 17.40
CH 100 5500 17.20
CH 116 5580 17.40
CH 140 5700 17.30
CH 144+ 5720 17.30

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 036 5180 17.10
CH 044 5220 17.10
CH 048 5240 17.10
CH 052 5260 17.20
CH 060 5300 17.10
CH 064 5320 17.20
CH 100 5500 17.30
CH 116 5580 17.10
CH 140 5700 17.10
CH 144~ 5720 17.10

Note: The above Frequency and Channel in "*" were straddle Channel.
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Report No. : FRO70405E

CH 038 5190 17.20
CH 046 5230 17.00
CH 054 5270 17.10
CH 062 5310 15.60
CH 102 5510 16.10
CH 110 5550 17.20
CH 134 5670 17.10
CH 142* 5710 17.10

Note: The above Frequency and Channel in "*" were straddle Channel

CH 036 5180 17.20
CH 044 5220 17.20
CH 048 5240 17.20
CH 052 5260 17.30
CH 060 5300 17.20
CH 064 5320 17.30
CH 100 5500 17.40
CH 116 5580 17.20
CH 140 5700 17.20
CH 144* 5720 17.20

Note: The above Frequency and Channel in "*" were straddle Channel
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Report No. : FRO70405E

CH 038 5190 17.30
CH 046 5230 17.10
CH 054 5270 17.20
CH 062 5310 15.70
CH 102 5510 16.20
CH 110 5550 17.30
CH 134 5670 17.20
CH 142* 5710 17.20

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 042 5210 16.60
CH 058 5290 15.20
CH 106 5530 15.40
CH 122 5610 17.20
CH 138* 5690 17.30
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FAX . 886-3-328-4978
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Report No. : FRO70405E

MIMO <Ant. 0+1>

CH 036 5180 19.31
CH 044 5220 19.36
CH 048 5240 19.36
CH 052 5260 19.16
CH 060 5300 19.21
CH 064 5320 19.26
CH 100 5500 19.81
CH 116 5580 19.81
CH 140 5700 17.96
CH 144+ 5720 19.56

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 036 5180 19.16
CH 044 5220 19.11
CH 048 5240 19.16
CH 052 5260 19.06
CH 060 5300 19.11
CH 064 5320 19.11
CH 100 5500 19.61
CH 116 5580 19.66
CH 140 5700 19.71
CH 144~ 5720 19.76

Note: The above Frequency and Channel in "*" were straddle Channel.
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Report No. : FRO70405E

CH 038 5190 19.11
CH 046 5230 19.16
CH 054 5270 18.92
CH 062 5310 17.41
CH 102 5510 19.46
CH 110 5550 19.71
CH 134 5670 19.66
CH 142* 5710 19.66

Note: The above Frequency and Channel in "*" were straddle Channel

CH 036 5180 19.26
CH 044 5220 19.21
CH 048 5240 19.26
CH 052 5260 19.16
CH 060 5300 19.21
CH 064 5320 19.21
CH 100 5500 19.71
CH 116 5580 19.76
CH 140 5700 19.81
CH 144* 5720 19.86

Note: The above Frequency and Channel in "*" were straddle Channel

TEL : 886-3-327-3456
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Report No. : FRO70405E

CH 038 5190 19.21
CH 046 5230 19.26
CH 054 5270 19.02
CH 062 5310 17.51
CH 102 5510 19.56
CH 110 5550 19.81
CH 134 5670 19.76
CH 142* 5710 19.76

Note: The above Frequency and Channel in "*" were straddle Channel.

CH 042 5210 18.97
CH 058 5290 15.57
CH 106 5530 18.16
CH 122 5610 19.81
CH 138* 5690 19.86
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ws. FCC RADIO TEST REPORT

Report No. : FRO70405E

<TXBF Mode>

CH 036 5180 18.92
CH 044 5220 18.97
CH 048 5240 18.91
CH 052 5260 18.97
CH 060 5300 19.11
CH 064 5320 19.16
CH 100 5500 19.41
CH 116 5580 19.51
CH 140 5700 19.47
CH 144* 5720 19.47

Note: The above Frequency and Channel in "*" were straddle Channel

CH 038 5190 19.07
CH 046 5230 19.16
CH 054 5270 18.97
CH 062 5310 17.47
CH 102 5510 19.07
CH 110 5550 19.37
CH 134 5670 19.43
CH 142* 5710 19.24

Note: The above Frequency and Channel in "*" were straddle Channel.
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CH 042 5210 18.68
CH 058 5290 16.21
CH 106 5530 16.92
CH 122 5610 19.24
CH 138* 5690 19.43

2.3 Connection Diagram of Test System

<CDD Mode>
120vac/ElHz
EUT
(Adapter)
EUT
{(USB Cable)

EUT
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<TXBF Mode>

120Wac/iHz
Adapter

]

Notebook

(USE Cable)

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name |Model Name|FCC ID Data Cable Power Cord
1. |Test Notebook DELL Notebook-64 |PP42L N/A N/A
2. |Latitude 3400 DELL NB-05 93S2KW2 N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT4.0” was installed in Notebook which was programmed in order to
make the EUT get into the engineering modes to provide channel selection, power level, data rate and
the application type and for continuous transmitting signals.

For TXBF mode, the modulation modes and data rates manipulated by the command lines in the
engineering program made the EUT link to another EUT by power under the normal operation. The
“adb” software tool was used to enable the EUT to transmit signals continuously.

TEL : 886-3-327-3456 Page Number 1 26 of 42
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3 Test Result
3.1 Maximum Conducted Output Power Measurement

3.1.1Limit of Maximum Conducted Output Power

<ECC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor
access point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

Il The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

TEL : 886-3-327-3456 Page Number 1 27 of 42
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3.1.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using an RF average power meter):

1.

2
3.
4

Measurement is performed using a wideband RF power meter.

The EUT is configured to transmit at its maximum power control level.

Measure the average power of the transmitter

Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

For Straddle Channel, according to KDB 789033 D02 General UNIlI Test Procedures New Rules

v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for

the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.4Test Setup

[ 1 ] g

Attenuator
Power Meter i EUT
TEL : 886-3-327-3456 Page Number : 28 of 42
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3.1.5Test Result of Maximum Conducted Output Power

<CDD Mode>
: Temperature : 23.2C
Test Engineer : Kathy Chen : =
Relative Humidity :  |54.3%
Band |
Average
e | G| e | oo |
Mod. | poic | NTX | CH. (MH2) I(Ddol;/vnf; (dBm) (dBi) Pass/Fail
AntO | Antl | SUM | AntO | Antl | AntO | Ant1l
1la | 6Mbps 1 36 5180 17.20 | 17.30 24.00 | 24.00 | 0.80 2.60 Pass
1la | 6Mbps 1 44 5220 17.30 | 17.40 24.00 | 24.00 | 0.80 2.60 Pass
1la | 6Mbps 1 48 5240 17.30 | 17.30 24.00 | 24.00 | 0.80 2.60 Pass
HT20 | MCSO 1 36 5180 17.20 | 17.10 24.00 | 24.00 | 0.80 2.60 Pass
HT20 | MCSO 1 44 5220 17.20 | 17.10 24.00 | 24.00 | 0.80 2.60 Pass
HT20 | MCSO 1 48 5240 17.20 | 17.10 24.00 | 24.00 | 0.80 2.60 Pass
HT40 | MCSO 1 38 5190 | 17.00 | 17.20 24.00 | 24.00 | 0.80 2.60 Pass
HT40 | MCSO 1 46 5230 | 17.10 | 17.00 24.00 | 24.00 | 0.80 2.60 Pass
VHT20 | MCSO 1 36 5180 17.30 | 17.20 24.00 | 24.00 | 0.80 2.60 Pass
VHT20 | MCSO 1 44 5220 17.30 | 17.20 24.00 | 24.00 | 0.80 2.60 Pass
VHT20 | MCSO 1 48 5240 17.30 | 17.20 24.00 | 24.00 | 0.80 2.60 Pass
VHT40 | MCSO 1 38 5190 17.10 | 17.30 24.00 | 24.00 | 0.80 2.60 Pass
VHT40 | MCSO 1 46 5230 17.20 | 17.10 24.00 | 24.00 | 0.80 2.60 Pass
VHT80 | MCSO0 1 42 5210 16.60 | 16.60 24.00 | 24.00 | 0.80 2.60 Pass
1la | 6Mbps 2 36 5180 | 16.30 | 16.30 | 19.31 24.00 2.60 Pass
1la | 6Mbps 2 44 5220 | 16.30 | 16.40 | 19.36 24.00 2.60 Pass
1la | 6Mbps 2 48 5240 16.30 | 16.40 | 19.36 24.00 2.60 Pass
HT20 | MCSO 2 36 5180 | 16.00 | 16.30 | 19.16 24.00 2.60 Pass
HT20 | MCSO 2 44 5220 16.00 | 16.20 | 19.11 24.00 2.60 Pass
HT20 | MCSO 2 48 5240 16.00 | 16.30 | 19.16 24.00 2.60 Pass
HT40 | MCSO 2 38 5190 | 16.00 | 16.20 | 19.11 24.00 2.60 Pass
HT40 | MCSO 2 46 5230 16.00 | 16.30 | 19.16 24.00 2.60 Pass
VHT20 | MCSO 2 36 5180 16.10 | 16.40 | 19.26 24.00 2.60 Pass
VHT20 | MCSO 2 44 5220 16.10 | 16.30 | 19.21 24.00 2.60 Pass
VHT20 | MCSO 2 48 5240 16.10 | 16.40 | 19.26 24.00 2.60 Pass
VHT40 | MCSO 2 38 5190 16.10 | 16.30 | 19.21 24.00 2.60 Pass
VHT40 | MCSO 2 46 5230 16.10 | 16.40 | 19.26 24.00 2.60 Pass
VHT80 | MCSO0 2 42 5210 15.70 | 16.20 | 18.97 24.00 2.60 Pass
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Band Il
Average
Data Fre Conducqced 'EOOchruEit;?t DG— PIEJVFfIZr
Mod. | oo | NTX | CH. (MHZ') '(Ddogvn?)r @Bm) (dBi) Ll | Pass/Fail
(dBm)
AntO [ Antl [ SUM | AntO | Antl [AntO| Ant1l

1lla 6Mbps 1 52 5260 | 17.30 | 17.20 2398 | 2398 | 1.10 | 2.30 30 Pass
1la 6Mbps 1 60 5300 | 17.30 | 17.30 23.98 | 2398 | 1.10 | 2.30 30 Pass
1lla 6Mbps 1 64 | 5320 | 17.20 | 17.40 23.98 | 2398 | 1.10 | 2.30 30 Pass
HT20 MCSO0 1 52 | 5260 | 17.30 | 17.20 23.98 | 2398 | 1.10 | 2.30 30 Pass
HT20 MCSO0 1 60 | 5300 | 17.10| 17.10 23.98 | 2398 | 1.10 | 2.30 30 Pass
HT20 MCSO0 1 64 | 5320 | 17.20 | 17.20 23.98 | 2398 | 1.10 | 2.30 30 Pass
HT40 MCSO0 1 54 | 5270 | 17.10 | 17.10 23.98 | 2398 | 1.10 | 2.30 30 Pass
HT40 MCSO0 1 62 | 5310 | 16.20 | 15.60 23.98 | 2398 | 1.10 | 2.30 30 Pass
VHT20 | MCSO 1 52 | 5260 | 17.40 | 17.30 23.98 | 2398 | 1.10 | 2.30 30 Pass
VHT20 | MCSO 1 60 5300 | 17.20 | 17.20 23.98 | 2398 | 1.10 | 2.30 30 Pass
VHT20 | MCSO 1 64 | 5320 | 17.30 | 17.30 23.98 | 2398 | 1.10 | 2.30 30 Pass
VHT40 | MCSO 1 54 | 5270 | 17.20 | 17.20 23.98 | 2398 | 1.10 | 2.30 30 Pass
VHT40 | MCSO 1 62 5310 | 16.30 | 15.70 2398 | 2398 | 1.10 | 2.30 30 Pass
VHT80 | MCSO 1 58 | 5290 | 15.30 | 15.20 23.98 | 2398 | 1.10 | 2.30 30 Pass
1la 6Mbps 2 52 5260 | 16.00 | 16.30 | 19.16 23.98 2.30 30 Pass
1lla 6Mbps 2 60 | 5300 | 16.10 | 16.30 |19.21 23.98 2.30 30 Pass
1lla 6Mbps 2 64 | 5320 | 16.10 | 16.40 |19.26 23.98 2.30 30 Pass
HT20 MCSO 2 52 5260 | 15.90 | 16.20 | 19.06 23.98 2.30 30 Pass
HT20 MCSO0 2 60 | 5300 | 15.90 | 16.30 |19.11 23.98 2.30 30 Pass
HT20 MCSO 2 64 | 5320 | 16.00 | 16.20 |19.11 23.98 2.30 30 Pass
HT40 MCSO 2 54 | 5270 | 15.60 | 16.20 |18.92 23.98 2.30 30 Pass
HT40 MCSO0 2 62 5310 | 14.20 | 14.60 |(17.41 23.98 2.30 30 Pass
VHT20 | MCSO 2 52 5260 | 16.00 | 16.30 | 19.16 23.98 2.30 30 Pass
VHT20 | MCSO 2 60 | 5300 | 16.00 | 16.40 |19.21 23.98 2.30 30 Pass
VHT20 | MCSO 2 64 | 5320 | 16.10 | 16.30 |19.21 23.98 2.30 30 Pass
VHT40 | MCSO 2 54 | 5270 | 15.70 | 16.30 |19.02 23.98 2.30 30 Pass
VHT40 | MCSO 2 62 5310 | 14.30 | 14.70 [17.51 23.98 2.30 30 Pass
VHT80 | MCSO 2 58 5290 | 12.30 | 12.80 | 15.57 23.98 2.30 30 Pass
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Band IlI
. oo | Conducles | Sonducied | pg | e
Mod. | g3 | NTX | CH. MH2) ?dog"’nf; (dBm) (dBi) Fower| pass/Fail
(dBm)
AntO | Antl [ SUM [AntO| Antl | AntO | Ant1l

1la |6Mbps 1 100 | 5500 | 17.20 | 17.20 23.98| 23.98 1.40 3.00 30 Pass
1la |6Mbps 1 116 | 5580 | 17.30 | 17.40 23.98( 23.98 | 1.40 3.00 30 Pass
1la |6Mbps 1 140 | 5700 | 17.30 | 17.30 23.98( 23.98 | 1.40 3.00 30 Pass
HT20 | MCSO 1 100 | 5500 | 17.30 | 17.30 23.98( 23.98 | 1.40 3.00 30 Pass
HT20 | MCSO 1 116 | 5580 | 17.10 | 17.10 23.98( 23.98 1.40 3.00 30 Pass
HT20 | MCSO 1 140 | 5700 | 17.00 | 17.10 23.98( 23.98 | 1.40 3.00 30 Pass
HT40 | MCSO 1 102 | 5510 | 17.20 | 16.10 23.98( 23.98 | 1.40 3.00 30 Pass
HT40 | MCSO 1 110 | 5550 | 17.10 | 17.20 23.98( 23.98 | 1.40 3.00 30 Pass
HT40 | MCSO 1 134 | 5670 | 17.10 | 17.10 23.98( 23.98 | 1.40 3.00 30 Pass
VHT20(| MCSO 1 100 | 5500 | 17.40 | 17.40 23.98( 23.98 | 1.40 3.00 30 Pass
VHT20| MCSO 1 116 | 5580 | 17.20 | 17.20 23.98( 23.98 | 1.40 3.00 30 Pass
VHT20(| MCSO 1 140 | 5700 | 17.10 | 17.20 23.98( 23.98 1.40 3.00 30 Pass
VHT40(| MCSO 1 102 | 5510 | 17.30 | 16.20 23.98( 23.98 | 1.40 3.00 30 Pass
VHT40| MCSO 1 110 | 5550 | 17.20 | 17.30 23.98( 23.98 | 1.40 3.00 30 Pass
VHT40 | MCSO 1 134 | 5670 | 17.20 | 17.20 23.98| 23.98 1.40 3.00 30 Pass
VHT80| MCSO0 1 106 | 5530 | 17.40 | 15.40 23.98( 23.98 | 1.40 3.00 30 Pass
VHT80| MCSO 1 122 | 5610 | 17.20 | 17.20 23.98( 23.98 | 1.40 3.00 30 Pass
1la |6Mbps 2 100 | 5500 | 16.80 | 16.80 (19.81 23.98 3.00 30 Pass
11la |6Mbps 2 116 | 5580 | 16.80 | 16.80 |19.81 23.98 3.00 30 Pass
1la |6Mbps 2 140 | 5700 | 15.00 | 14.90 (17.96 23.98 3.00 30 Pass
HT20 | MCSO 2 100 | 5500 | 16.60 | 16.60 [19.61 23.98 3.00 30 Pass
HT20 | MCSO 2 116 | 5580 | 16.70 | 16.60 |19.66 23.98 3.00 30 Pass
HT20 | MCSO 2 140 | 5700 | 16.70 | 16.70 (19.71 23.98 3.00 30 Pass
HT40 | MCSO 2 102 | 5510 | 16.40 | 16.50 |19.46 23.98 3.00 30 Pass
HT40 | MCSO 2 110 | 5550 | 16.60 | 16.80 |19.71 23.98 3.00 30 Pass
HT40 | MCSO 2 134 | 5670 | 16.70 | 16.60 |19.66 23.98 3.00 30 Pass
VHT20| MCSO 2 100 | 5500 | 16.70 | 16.70 |19.71 23.98 3.00 30 Pass
VHT20 | MCSO 2 116 | 5580 | 16.80 | 16.70 [19.76 23.98 3.00 30 Pass
VHT20 | MCSO 2 140 | 5700 | 16.80 | 16.80 [19.81 23.98 3.00 30 Pass
VHT40| MCSO 2 102 | 5510 | 16.50 | 16.60 |19.56 23.98 3.00 30 Pass
VHT40 | MCSO 2 110 | 5550 | 16.70 | 16.90 (19.81 23.98 3.00 30 Pass
VHT40| MCSO 2 134 | 5670 | 16.80 | 16.70 |19.76 23.98 3.00 30 Pass
VHT80| MCSO0 2 106 | 5530 | 15.10 | 15.20 |18.16 23.98 3.00 30 Pass
VHT80 | MCSO0 2 122 | 5610 | 16.80 | 16.80 [19.81 23.98 3.00 30 Pass
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Band lll straddle channel

Average FCC
Conducted Conducted DG EIR
Mod. g::: NTX | CH. ('lz\;eHi') E)doévn?; PO\E\:jeénI;i)mit (dBi) 'T_ci"'m"ﬁr Pass/Fail
(dBm)
AntO | Antl | SUM [AntO |Antl|AntO |Ant1l
1lla |6Mbps 1 144 5720 | 17.30 | 17.30 23.29123.29 | 1.40 | 3.00 30 Pass
HT20 | MCSO 1 144 5720 | 17.10 | 17.10 23.98 |1 23.98 | 1.40 | 3.00 30 Pass
HT40 | MCSO 1 142 5710 | 17.10 | 17.10 23.98 | 23.98 | 1.40 | 3.00 30 Pass
VHT20 | MCSO 1 144 5720 | 17.20 | 17.20 23.46 | 23.42 | 1.40 | 3.00 30 Pass
VHT40 | MCSO 1 142 | 5710 | 17.20 | 17.20 23.98 | 23.98 | 1.40 | 3.00 30 Pass
VHT80 | MCSO 1 138 | 5690 | 17.30 | 17.30 23.98 | 23.98 | 1.40 | 3.00 30 Pass
1lla |6Mbps 2 144 | 5720 | 16.50 | 16.60 | 19.56 23.29 3.00 30 Pass
HT20 | MCSO 2 144 | 5720 | 16.70 | 16.80 | 19.76 23.98 3.00 30 Pass
HT40 | MCSO 2 142 | 5710 | 16.60 | 16.70 | 19.66 23.98 3.00 30 Pass
VHT20 | MCSO 2 144 | 5720 | 16.80 | 16.90 | 19.86 23.42 3.00 30 Pass
VHT40 | MCSO 2 142 | 5710 | 16.70 | 16.80 | 19.76 23.98 3.00 30 Pass
VHT80 | MCSO 2 138 | 5690 | 16.90 | 16.80 | 19.86 23.98 3.00 30 Pass
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<TXBF Mode>

: o _ Temperature : 23.2°C
Test Engineer : Shiming Liu : =
Relative Humidity :  [54.3%
Band |
Average
- = Conducted ;:;:rufit;?t DG
Mod. ata Nt | cH. | e Power 4B (dBi) Pass/Falil
Rate (MHz) (dBm) (dBm)
Ant0 | Ant1l SUM | AntO | Antl | AntO | Ant 1
VHT20 MCSO 2 36 5180 16.20 | 15.60 | 18.92 24.00 4.76 Pass
VHT20 MCSO 2 44 5220 16.20 | 15.70 | 18.97 24.00 4.76 Pass
VHT20 MCSO 2 48 5240 16.10 | 15.70 | 18.91 24.00 4.76 Pass
VHT40 | MCSO 2 38 5190 16.30 | 15.80 | 19.07 24.00 4.76 Pass
VHT40 MCSO 2 46 5230 16.30 | 16.00 | 19.16 24.00 4.76 Pass
VHT80 MCSO 2 42 5210 16.10 | 15.20 | 18.68 24.00 4.76 Pass
Band Il
Average
Dat . Conducted lfoo;:rulfitri?t DG PEIRP
Mod. a8 NTX | CH. | oY Power o (dBi) OWET !l pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
AntO | Antl | SUM | AntO | Ant1l | Ant O | Ant 1
VHT20 | MCSO 2 52 5260 | 16.20 | 15.70 | 18.97 23.98 4.73 30 Pass
VHT20 | MCSO0 2 60 | 5300 | 16.30 | 15.90 | 19.11 23.98 4.73 30 Pass
VHT20 | MCSO 2 64 5320 | 16.20 | 16.10 | 19.16 23.98 4.73 30 Pass
VHT40 | MCSO 2 54 5270 | 16.30 | 15.60 | 18.97 23.98 4.73 30 Pass
VHT40 | MCSO 2 62 5310 | 14.70 | 14.20 | 17.47 23.98 4.73 30 Pass
VHT80 | MCSO 2 58 5290 | 13.40 | 13.00 | 16.21 23.98 4.73 30 Pass
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Band Il
Average
b . Conducted Ifoovxr/]grulfitri?t DG PEIRP
Mod. | P2 | NTx | ch. | FTed: Power (dBi) OWEr | b ass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
Ant 0 | Ant 1 SUM Ant0 | Antl [AntO [ Ant 1
VHT20 | MCSO 2 100 ( 5500 | 16.60 | 16.20 [ 19.41 23.98 5.25 30 Pass
VHT20 | MCSO 2 116 | 5580 | 16.70 | 16.30 | 19.51 23.98 5.25 30 Pass
VHT20 | MCSO0 2 | 140| 5700 | 16.80 | 16.10 | 19.47 23.98 5.25 30 Pass
VHT40 | MCSO0 2 102 | 5510 | 16.30 | 15.80 | 19.07 23.98 5.25 30 Pass
VHT40 | MCSO0 2 110 | 5550 | 16.70 | 16.00 | 19.37 23.98 5.25 30 Pass
VHT40 | MCSO0 2 | 134 | 5670 | 16.80 | 16.00 | 19.43 23.98 5.25 30 Pass
VHT80 | MCSO0 2 106 | 5530 | 14.20 | 13.60 | 16.92 23.98 5.25 30 Pass
VHT80 | MCSO0 2 | 122 | 5610 | 16.70 | 15.70 | 19.239 23.98 5.25 30 Pass
Band lll straddle channel
Average
Dat . Conducted lfoo;:rulfitri?t DG PEIRP
Mod. ata | NTx | cH. | el Power (dBi) OWET !l pass/Fail
Rate (MHz) (dBm) (dBm) Limit
(dBm)
AntO | Antl | SUM | AntO | Antl | Ant O | Ant 1
VHT20 | MCSO 2 144 | 5720 | 16.70 | 16.20 | 19.47 23.53 5.25 30 Pass
VHT40 | MCSO 2 142 | 5710 | 16.70 | 15.70 | 19.24 23.98 5.25 30 Pass
VHT80 | MCSO0 2 138 | 5690 | 16.80 | 16.00 | 19.43 23.98 5.25 30 Pass
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3.2 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.2.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350

MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz

band that generate emissions in the 5150-5250 MHz band must meet all applicable technical

requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
Note: The following formula is used to convert the EIRP to field strength.
E= —10000050«;"30}9 HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the
use of a peak detector.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.
() Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(2) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be

measured in average mode again and reported.
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3.2.4Test Setup

For radiated emissions above 1GHz

<CDD Mode>
RX Antenna
Il_,- -
DE — 1-4m
— .
| EUT ;'-l Im —-'I
§ T ] i
I
L5m E
Metal Full Soldered Ground Plane
oo

Spectrum Analyzer ! Receiver

<TXBF Modes>

v

3m —

Companion

device
1-4m

= A
Metal Full Soldered Ground Plane
o
Spectrum Analyzer / Receiver

3.2.5Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A and B.
3.2.6 Duty Cycle

Please refer to Appendix C.
3.2.7 Test Result of Radiated Spurious Emissions

Please refer to Appendix A and B.
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SPORTON LAB.

3.3 Antenna Requirements

3.3.1Standard Applicable
If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

3.3.2Antenna Anti-Replacement Construction
An embedded-in antenna design is used.

3.3.3Antenna Gain
The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. |Characteristics Date Test Date Due Date Remark
SCHWARZBE Oct. 07, 2020~ Radiation
Horn Antenna BBHA 9120 D | 9120D-1326 | 1GHz ~ 18GHz | Nov. 04, 2019 Nov. 03, 2020
CK Oct. 16, 2020 (03CH11-HY)
. . Oct. 07, 2020~ Radiation
Preamplifier Keysight 83017A MY53270080| 1GHz~26.5GHz | Nov. 13, 2019 Nov. 12, 2020
Oct. 16, 2020 (03CH11-HY)
Spectrum . Oct. 07, 2020~ Radiation
Keysight N9010A MY54200486( 10Hz ~ 44GHz | Oct. 28, 2019 Oct. 27, 2020
Analyzer Oct. 16, 2020 (03CH11-HY)
Control Turn Oct. 07, 2020~ Radiation
Controller EMEC EM 1000 N/A N/A N/A
table & Ant Mast Oct. 16, 2020 (03CH11-HY)
Oct. 07, 2020~ Radiation
Antenna Mast EMEC AM-BS-4500-B N/A 1~4m N/A N/A
Oct. 16, 2020 (03CH11-HY)
Oct. 07, 2020~ Radiation
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A N/A
Oct. 16, 2020 (03CH11-HY)
- JPA0118-55-3 | 1710001800 Oct. 07, 2020~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Mar. 31, 2020 Mar. 30, 2021
03 055007 Oct. 16, 2020 (03CH11-HY)
SHF-EHF Horn| SCHWARZBE BBHA917057 Oct. 07, 2020~ Radiation
BBHA 9170 18GHz- 40GHz | May 22, 2020 May 21, 2021
Antenna CK 6 Oct. 16, 2020 (03CH11-HY)
Spectrum . Oct. 07, 2020~ Radiation
Keysight N9010A MY54200486| 10Hz~44GHz | Oct. 28, 2019 Oct. 27, 2020
Analyzer Oct. 16, 2020 (03CH11-HY)
E3 . 07, 2020~ Radiation
Software Audix RK-001053 N/A N/A Oct. 07, 2020 N/A
6.2009-8-24 Oct. 16, 2020 (03CH11-HY)
HUBER + | SUCOFLEX Oct. 07, 2020~ Radiation
RF Cable MY2859/2 | 30MHz-40GHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER 102 Oct. 16, 2020 (0O3CH11-HY)
HUBER + SUCOFLEX Oct. 07, 2020~ Radiation
RF Cable MY9837/4PE 30M-18G Mar. 12, 2020 Mar. 11, 2021
SUHNER 104 Oct. 16, 2020 (03CH11-HY)
HUBER + | SUCOFLEX Oct. 07, 2020~ Radiation
RF Cable MY4274/2 | 30MHz-40GHz | Mar. 12, 2020 Mar. 11, 2021
SUHNER 102 Oct. 16, 2020 (03CH11-HY)
_ o WLK4-1000-15 Oct. 07, 2020~ Radiation
Filter Wainwright SN11 1.53G Low Pass| Sep. 14, 2020 Sep. 13, 2021
30-8000-40SS Oct. 16, 2020 (03CH11-HY)
WHKX8-5872. _ -
i N 6.75GHz High Oct. 07, 2020~ Radiation
Filter Wainwright |5-6750-18000- SN3 . Sep. 14, 2020 Sep. 13, 2021
Pass Filter Oct. 16, 2020 (03CH11-HY)
40SS
Oct. 07, 2020~ Radiation
Hygrometer TECPEL DTN-303B TP140325 N/A Nov. 07, 2019 Nov. 06, 2020
Oct. 16, 2020 (03CH11-HY)
Oct. 07, 2020~ Radiation
Hygrometer TECPEL DTN-303B TP161237 N/A Oct. 25, 2019 Oct. 24, 2020
Oct. 16, 2020 (03CH11-HY)
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. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Conducted
Hygrometer Testo 608-H1 34893241 N/A Mar. 02, 2020 | Oct. 20, 2020 | Mar. 01, 2021
(THO5-HY)
16100054SN Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 23, 2019 | Oct. 20, 2020 | Dec. 22, 2020
010 (THO5-HY)
Spectrum Rohde & Conducted
FSP40 100055 9kHz-40GHz | Dec. 30, 2019 | Oct. 20, 2020 | Dec. 29, 2020
Analyzer Schwarz (THO5-HY)
Switch Box & . Conducted
EM Electronics| EMSW18SE | SW200302 N/A Mar. 17, 2020 | Oct. 20, 2020 | Mar. 16, 2021
RF Cable (THO5-HY)
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5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)
Measuring Uncertainty for a Level of Confidence 59
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 51
of 95% (U = 2Uc(y)) '
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Appendix A. Radiated Spurious Emission

Temperature : 19.8~234°C
Test Engineer : Bill Chang, Fu Chen, and Troye Hsieh
Relative Humidity : 55.9~69.5%
<CDD Mode>
Band 1 - 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5145.34 51.87 -22.13 74 42.93 318 9.96 32.82 102 119 P H
5150 42.87 -11.13 54 33.91 318 9.97 32.81 102 119 A H
* 5180 109.31 - - 100.47 31.62 10.01 | 32.79 102 119 P H
* 5180 101.43 - - 92.59 31.62 10.01 | 32.79 102 119 A H
802.11ac H
VHT20 H
CH 36 5137.28 51.39 -22.61 74 42.46 31.8 9.95 32.82 | 378 67 P \Y
5180MHz 5150 42.7 -11.3 54 33.74 31.8 9.97 | 32.81 | 378 | 67 AV
* 5180 109.02 - - 100.18 31.62 10.01 | 32.79 | 378 67 P \Y
* 5180 101.16 - - 92.32 31.62 10.01 | 32.79 | 378 67 A \Y
\Y
\Y
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 43.62 -24.58 68.2 48.67 39.8 17.3 62.15 100 0 P H
15540 46.51 -27.49 74 47.99 37.84 21.32 60.64 100 0 P H
802.11ac H
VHT20 H
CH 36 10360 4457 | -23.63 68.2 49.62 39.8 17.3 62.15 | 100 0 P |V
5180MHz 15540 46.75 |-27.25 74 4823 | 37.84 | 21.32 | 60.64 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5138.84 52.54 -21.46 74 43.61 31.8 9.95 32.82 100 114 P H
5150 45.12 -8.88 54 36.16 31.8 9.97 32.81 100 114 A H
* 5190 105.42 - - 96.62 31.56 10.03 | 32.79 | 100 | 114 P H
* 5190 97.47 - - 88.67 31.56 10.03 | 32.79 | 100 | 114 A | H
802.11ac 5417.72 50.23 -23.77 74 41.03 31.64 10.2 32.64 100 114 P H
VHT40 5412.4 42.94 -11.06 54 33.77 31.62 10.2 32.65 100 114 A H
CH 38 5146.12 52.44 -21.56 74 435 31.8 9.96 32.82 356 70 P \%
5190MHz 5148.46 44.66 | -9.34 54 35.7 31.8 9.97 | 32.81 | 356 | 70 AV
* 5190 105.22 - - 96.42 31.56 10.03 | 32.79 | 356 70 P |V
* 5190 97.57 - - 88.77 31.56 10.03 | 32.79 | 356 70 AV
5412.4 50.71 -23.29 74 41.54 31.62 10.2 32.65 356 70 P \%
5412.12 42.86 -11.14 54 33.69 31.62 10.2 32.65 356 70 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 43.89 -24.31 68.2 48.87 39.9 17.3 62.18 100 0 P H
15570 46.74 | -27.26 74 48.29 37.72 21.32 | 60.59 | 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 44.11 -24.09 68.2 49.09 39.9 17.3 62.18 | 100 0 P |V
5190MHz 15570 46.1 -27.9 74 4765 | 37.72 | 21.32 | 60.59 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5141.44 53.27 -20.73 74 44.33 31.8 9.96 32.82 103 114 P H
5149.26 45.81 -8.19 54 36.85 31.8 9.97 32.81 103 114 A H
* 5210 101.91 - - 93.16 31.48 10.05 32.78 103 114 P H
* 5210 94.02 - - 85.27 31.48 10.05 | 32.78 | 103 | 114 A | H
802.11ac 5375.76 49.01 -24.99 74 40.06 31.45 10.17 32.67 103 114 P H
VHT80 5452.72 41.71 -12.29 54 32.39 31.71 10.23 32.62 103 114 A H
CH 42 5133.96 51.67 -22.33 74 42.75 31.8 9.94 32.82 352 69 P \%
5210MHz 5149.6 45.14 | -8.86 54 36.18 31.8 9.97 | 32.81 | 352 | 69 AV
* 5210 101.49 - - 92.74 31.48 10.05 32.78 352 69 P \%
* 5210 93.98 - - 85.23 31.48 10.05 | 32.78 | 352 69 A |V
5388.5 50.63 |-23.37 74 41.58 31.53 10.18 | 32.66 | 352 69 P |V
5452.72 41.38 -12.62 54 32.06 31.71 10.23 32.62 352 69 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 44.26 -23.94 68.2 47.51 39.98 17.3 60.53 100 0 P H
15630 4598 | -28.02 74 48.22 37.51 21.32 | 61.07 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 4415 |-24.05 68.2 47.4 39.98 17.3 60.53 | 100 0 P |V
5210MHz 15630 46.23 | -27.77 74 48.47 | 3751 | 21.32 | 61.07 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5320 108.19 - - 99.41 31.36 10.13 | 32.71 103 119 P H
* 5320 100.68 - - 91.9 31.36 10.13 | 32.71 103 119 A H
5369.28 49.92 -24.08 74 41 31.42 10.17 | 32.67 103 119 P H
5350.08 41.88 -12.12 54 33.12 313 10.15 | 32.69 103 119 A H
H
802.11a
H
CH 64
* 5320 107.94 - - 99.16 31.36 10.13 | 32.71 | 359 63 P \%
5320MHz
* 5320 100.68 - - 91.9 31.36 10.13 | 32.71 | 359 63 A \%
5357.6 50.78 -23.22 74 41.95 31.35 10.16 | 32.68 | 359 63 P \%
5350.08 41.35 -12.65 54 32.59 313 10.15 | 32.69 | 359 63 A \%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10640 43.55 -30.45 74 48.87 39.82 17.32 | 62.46 | 100 0 P H
15960 44.78 -29.22 74 46.65 36.78 21.31 | 59.96 | 100 0 P H
H
802.11a
H
CH 64
10640 42.83 -31.17 74 48.15 39.82 17.32 | 62.46 | 100 0 P \Y
5320MHz
15960 44.02 -29.98 74 45.89 36.78 21.31 | 59.96 | 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5113.9 50.86 |-23.14 74 41.98 31.8 9.92 32.84 | 100 | 113 P H
5087.38 42.88 -11.12 54 34.13 31.72 9.88 32.85 100 113 A H
* 5310 103.7 - - 94.91 31.38 10.12 | 32.71 | 100 | 113 P H
* 5310 95.7 - - 86.91 31.38 10.12 | 32.71 | 100 | 113 A | H
802.11ac 5352.24 51.9 -22.1 74 43.12 31.31 10.15 32.68 100 113 P H
VHT40 5350.08 45.88 -8.12 54 37.12 313 10.15 32.69 100 113 A H
CH 62 5067.32 51.1 -22.9 74 42.52 31.6 9.85 32.87 381 71 P \%
5310MHz 5087.38 4311 | -10.89 54 34.36 | 31.72 9.88 | 3285 | 381 | 71 AV
* 5310 103.01 - - 94.22 31.38 10.12 32.71 381 71 P \%
* 5310 95.13 - - 86.34 31.38 10.12 32.71 381 71 A \%
5357.04 50.85 -23.15 74 42.03 31.34 10.16 32.68 381 71 P \%
5350.56 4398 |-10.02 54 35.22 31.3 10.15 | 32.69 | 381 71 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 42.56 -31.44 74 47.83 39.86 17.32 62.45 100 0 P H
15930 45.1 -28.9 74 46.96 36.84 21.31 | 60.01 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 43.16 |-30.84 74 48.43 39.86 17.32 | 62.45 | 100 0 P |V
5310MHz 15930 4463 | -29.37 74 46.49 | 36.84 | 21.31 | 60.01 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-10 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5002.7 50.29 -23.71 74 42.14 31.31 9.75 3291 100 94 P H
5095.7 42.01 -11.99 54 33.2 31.77 9.89 32.85 100 94 A H
* 5290 99.4 - - 90.61 314 10.11 | 32.72 | 100 94 P H
* 5290 91.98 - - 83.19 314 10.11 | 32.72 | 100 94 A | H
802.11ac 5352.24 56.38 -17.62 74 47.6 31.31 10.15 32.68 100 94 P H
VHT80 5350.08 47.72 -6.28 54 38.96 31.3 10.15 | 32.69 | 100 94 A | H
CH 58 5005.4 51.38 -22.62 74 43.21 31.32 9.76 32.91 361 70 P \%
5290MHz 5108.6 42.2 -11.8 54 33.33 31.8 991 | 32.84 | 361 | 70 AV
* 5290 99.26 - - 90.47 314 10.11 32.72 361 70 P \%
* 5290 91.86 - - 83.07 314 10.11 32.72 361 70 A \%
5358.24 54.44 -19.56 74 45.61 31.35 10.16 32.68 361 70 P \%
5350.08 46.5 -7.5 54 37.74 31.3 10.15 | 32.69 | 361 70 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-11 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 43.03 -25.17 68.2 48.25 39.9 17.31 62.43 100 0 P H
15870 4537 | -28.63 74 47.17 36.99 21.32 | 60.11 | 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 4357 |-24.63 68.2 48.79 39.9 17.31 | 62.43 | 100 0 P |V
5290MHz 15870 4544 | -28.56 74 4724 | 36.99 | 21.32 | 60.11 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-12 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) (dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) [(cm)|(deg) (P/A)|(H/V)

5456.24 51.72 -22.28 74 42.39 31.72 10.23 | 32.62 | 103 | 236 P H
5469.68 60.06 -8.14 68.2 50.65 31.78 10.24 | 32.61 | 103 | 236 P H
5460 43.08 -10.92 54 33.73 31.74 10.23 | 32.62 | 103 | 236 A H
* 5500 109.53 - - 99.96 31.9 10.26 | 3259 | 103 | 236 P H
* 5500 101.91 - - 92.34 31.9 10.26 | 32,59 | 103 | 236 A H

802.11a
H

CH 100
5454.8 50.52 -23.48 74 41.19 31.72 10.23 | 32.62 | 355 67 P \%

5500MHz
5466.64 57.37 -10.83 68.2 47.97 3177 10.24 | 32.61 | 355 67 P \%
5460.08 42.44 -107.56 150 33.08 31.74 10.24 | 32.62 | 355 67 A \%
* 5500 109.24 - - 99.67 31.9 10.26 | 32,59 | 355 67 P \%
* 5500 101.64 - - 92.07 31.9 10.26 | 32.59 | 355 67 A \Y
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-13 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 45.26 -28.74 74 50.51 40 17.35 62.6 100 0 P H
16500 45.79 -22.41 68.2 44,78 38.4 21.81 59.2 100 0 P H
H
802.11a
H
CH 100
11000 44.82 -29.18 74 50.07 40 17.35 62.6 100 0 P \Y
5500MHz
16500 46.55 -21.65 68.2 45.54 38.4 21.81 59.2 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-14 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5454.88 53.41 |-20.59 74 44.08 31.72 10.23 | 32.62 | 100 | 227 P H
5470 54.37 -13.83 68.2 44.96 31.78 10.24 32.61 100 227 P H
5458.96 45.56 -8.44 54 36.21 31.74 10.23 | 32.62 | 100 | 227 A | H
* 5510 105.51 - - 95.95 31.88 10.27 32.59 100 227 P H
802 11ac | * 5510 97.42 - - 87.86 | 31.88 | 1027 | 3259 | 100 | 227 | A | H
VHT40 5732.87 52.91 -15.29 68.2 42.77 32.17 10.49 32.52 100 227 P H
CH 102 5459.44 53.27 -20.73 74 43.92 31.74 10.23 32.62 355 63 P \%
5510MHz 5469.28 55.46 | -12.74| 68.2 46.05 | 31.78 | 10.24 | 32.61 | 355 | 63 P |V
5458 45.05 -8.95 54 35.71 31.73 10.23 | 32.62 | 355 63 A |V
* 5510 104.08 - - 94.52 31.88 10.27 | 32,59 | 355 63 P |V
* 5510 96.49 - - 86.93 31.88 10.27 | 3259 | 355 63 A |V
5731.925 51.03 |-17.17 68.2 40.91 32.16 10.49 | 3253 | 355 63 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-15 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 47.15 -26.85 74 51.04 39.92 17.37 61.18 100 0 P H
16530 47.19 | -21.01 68.2 45.92 38.52 21.84 | 59.09 | 100 0 P H
802.11ac H
VHT40 H
CH 102 11020 46.55 -27.45 74 50.44 39.92 17.37 61.18 100 0 P \%
5510MHz 16530 47.08 |-21.12| 68.2 4581 | 3852 | 21.84 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al-16 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.2 53.1 -20.9 74 43.75 31.74 10.23 | 32.62 | 116 | 228 P H
5465.2 53.49 -14.71 68.2 441 31.76 10.24 32.61 116 228 P H
5458.96 44.77 -9.23 54 35.42 31.74 10.23 | 32.62 | 116 | 228 A | H
* 5530 101.44 - - 91.89 31.84 10.29 | 3258 | 116 | 228 P H
802.11ac * 5530 93.34 - - 83.79 31.84 10.29 | 3258 | 116 | 228 A | H
VHT80 5755.235 50.11 -18.09 68.2 39.91 32.21 1051 | 3252 | 116 | 228 P H
CH 106 5453.2 52.75 -21.25 74 43.43 31.71 10.23 32.62 348 55 P \%
5530MHz 5464 52.89 |-15.31 68.2 43.5 31.76 | 10.24 | 32.61 | 348 | 55 P |V
5457.76 44.09 -9.91 54 34.75 31.73 10.23 32.62 348 55 A \%
* 5530 101.03 - - 91.48 31.84 10.29 | 32.58 | 348 55 P |V
* 5530 92.84 - - 83.29 31.84 10.29 | 32.58 | 348 55 A |V
5743.265 50.87 -17.33 68.2 40.7 32.19 10.5 32.52 348 55 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al1-17 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11060 46.27 -27.73 74 50.3 39.76 17.42 | 61.21 | 100 0 P H
16590 47.49 -20.71 68.2 45.96 38.76 21.9 59.13 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 46.8 -27.2 74 50.83 39.76 17.42 | 61.21 | 100 0 P \Y
5530MHz 16590 47.16 |-21.04| 68.2 4563 | 38.76 219 | 59.13 | 100 0 P |V
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Al1-18 of A20
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5457.64 48.77 -25.23 74 39.43 31.73 10.23 | 32.62 | 100 | 223 P H
5467.78 48.74 -19.46 68.2 39.34 31.77 10.24 32.61 100 223 P H
5453.74 4169 | -12.31 54 32.37 31.71 10.23 | 32.62 | 100 | 223 A | H
* 5710 107.37 - - 97.32 32.12 10.46 | 32,53 | 100 | 223 P H
802.11ac * 5710 99.27 - - 89.22 32.12 10.46 32.53 100 223 A H
VHT40 5945 51.47 -16.73 68.2 40.5 32.68 10.76 32.47 100 223 P H
CH 142 5400.31 48.73 | -25.27 74 39.59 31.6 10.19 | 32.65 | 365 57 P |V
5710MHz 5465.05 47.71 | -20.49 68.2 3832 | 31.76 | 10.24 | 3261 | 365 | 57 P |V
5453.74 41.2 -12.8 54 31.88 31.71 10.23 32.62 365 57 A \%
* 5710 103 - - 92.95 32.12 10.46 | 32.53 | 365 57 P |V
* 5710 95.91 - - 85.86 32.12 10.46 | 32.53 | 365 57 A |V
5933.5 52.4 -15.8 68.2 41.49 32.63 10.75 | 32.47 | 365 57 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-19 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 47.48 -26.52 74 515 39.68 17.83 61.53 100 0 P H
17130 46.95 | -21.25 68.2 43.67 39.85 22,51 | 59.08 | 100 0 P H
802.11ac H
VHT40 H
CH 142 10420 47.71 | -20.49 68.2 50.96 39.98 17.3 60.53 | 100 0 P |V
5710MHz 17130 46.39 |-21.81| 68.2 4311 | 39.85 | 2251 | 59.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A1-20 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5150 59.34 -14.66 74 50.38 31.8 9.97 32.81 219 61 P H
5150 47.99 -6.01 54 39.03 31.8 9.97 32.81 | 219 61 A H
* 5180 102.64 - - 93.8 31.62 10.01 32.79 219 61 P H
* 5180 110.6 - - 101.76 31.62 10.01 32.79 219 61 P H
802.11ac H
VHT20 H
CH 36 5150 57.2 -16.8 74 48.24 31.8 9.97 32.81 | 100 | 121 P \Y
5180MHz 5150 46.7 -7.3 54 37.74 31.8 997 | 32581 | 100 | 121 | A | V
* 5180 109 - - 100.16 | 31.62 10.01 | 32.79 | 100 | 121 P \Y
* 5180 101.25 - - 92.41 31.62 10.01 | 32.79 | 100 | 121 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-1 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10360 48.2 -20 68.2 51.49 39.8 17.3 60.39 100 0 P H
15540 50.17 |-23.83 74 52.28 37.84 21.32 | 61.27 | 100 0 P H
802.11ac H
VHT20 H
CH 36 10360 46.19 |-22.01 68.2 49.48 39.8 17.3 60.39 | 100 0 P |V
5180MHz 15540 47.94 | -26.06 74 50.05 | 37.84 | 21.32 | 61.27 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-2 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) [(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A)/(HNV)
5147.42 55.49 -18.51 74 46.55 31.8 9.96 32.82 214 60 P H
5147.94 47.15 -6.85 54 38.21 31.8 9.96 32.82 214 60 A H
* 5190 105.55 - - 96.75 31.56 10.03 | 32.79 214 60 P H
* 5190 97.65 - - 88.85 31.56 10.03 | 32.79 214 60 A H
802.11ac 5412.4 53.08 -20.92 74 43.91 31.62 10.2 32.65 214 60 P H
VHT40 5413.24 45.56 -8.44 54 36.38 31.63 10.2 32.65 214 60 A H
CH 38 5148.46 55.12 -18.88 74 46.16 31.8 9.97 32.81 100 120 P \%
5190MHz 5146.38 46.08 | -7.92 54 37.14 31.8 9.96 | 32.82 | 100 | 120 | A | V
* 5190 105.15 - - 96.35 31.56 10.03 | 32.79 100 120 P \%
* 5190 97.19 - - 88.39 31.56 10.03 | 32.79 100 120 A \%
5413.52 51.44 -22.56 74 42.26 31.63 10.2 32.65 100 120 P \%
5412.4 45.59 -8.41 54 36.42 31.62 10.2 32.65 100 120 A \%
51495 52.36 -21.64 74 43.4 31.8 9.97 3281 217 62 P H
5149.76 43.31 -10.69 54 34.35 31.8 9.97 32.81 217 62 A H
* 5230 106.7 - - 97.96 31.44 10.06 32.76 217 62 P H
* 5230 98.73 - - 89.99 31.44 10.06 32.76 217 62 A H
802.11ac 5453.84 54.77 -19.23 74 45.44 31.72 10.23 32.62 217 62 P H
VHT40 5453 47.38 -6.62 54 38.06 31.71 10.23 32.62 217 62 A H
CH 46 5148.2 51.04 -22.96 74 42.1 31.8 9.96 32.82 100 121 P Vv
5230MHz 5149.5 43.1 -10.9 54 34.14 31.8 9.97 | 3281 | 100 | 121 | A | V
* 5230 105.38 - - 96.64 31.44 10.06 32.76 100 121 P Vv
* 5230 97.75 - - 89.01 31.44 10.06 32.76 100 121 A \%
5453 52.24 -21.76 74 42.92 31.71 10.23 32.62 100 121 P \%
5452.44 47.04 -6.96 54 37.72 31.71 10.23 32.62 100 121 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-3 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
10380 46.32 -21.88 68.2 49.55 39.9 17.3 60.43 100 0 P H
15570 47.5 -26.5 74 49.66 37.72 21.32 61.2 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 47.04 -21.16 68.2 50.27 39.9 17.3 60.43 100 0 P \%
5190MHz 15570 46.25 | -27.75 74 4841 | 37.72 | 21.32 | 612 | 100 0 P |V
\%
\%
10460 45.64 -22.56 68.2 49.03 39.94 17.3 60.63 100 0 P H
15690 46.25 -27.75 74 48.54 37.33 21.33 60.95 100 0 P H
802.11ac H
VHT40 H
CH 46 10460 45.71 -22.49 68.2 49.1 39.94 17.3 60.63 100 0 P \%
5230MHz 15690 46.08 | -27.92 74 48.37 | 37.33 | 21.33 | 60.95 | 100 0 P |V
Vv
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-4 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5144.84 53.38 |-20.62 74 44.44 31.8 9.96 32.82 | 218 70 P H
5145.86 46.23 -7.77 54 37.29 31.8 9.96 32.82 218 70 A H
* 5210 103.96 - - 95.21 31.48 10.05 | 32.78 | 218 70 P H
* 5210 96.24 - - 87.49 31.48 10.05 | 32.78 | 218 70 A | H
802.11ac 5408.26 50.32 -23.68 74 41.15 31.62 10.2 32.65 218 70 P H
VHT80 5355.48 42.06 -11.94 54 33.25 31.33 10.16 | 32.68 | 218 70 A | H
CH 42 5141.1 52.04 -21.96 74 43.11 31.8 9.95 32.82 101 113 P \%
5210MHz 5144.84 4456 | -9.44 54 35.62 31.8 996 | 3282 | 101 | 113 | A | V
* 5210 100.45 - - 91.7 31.48 10.05 32.78 101 113 P \%
* 5210 92.67 - - 83.92 31.48 10.05 32.78 101 113 A \%
5374.2 49.48 -24.52 74 40.53 31.45 10.17 32.67 101 113 P \%
5453.5 41.48 -12.52 54 32.16 31.71 10.23 32.62 101 113 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-5 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 47.55 -20.65 68.2 50.8 39.98 17.3 60.53 100 0 P H
15630 46.6 -27.4 74 48.84 37.51 21.32 61.07 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 46.97 |-21.23 68.2 50.22 39.98 17.3 60.53 | 100 0 P |V
5210MHz 15630 47.16 |-26.84 74 49.4 3751 | 21.32 | 61.07 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-6 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5320 109.97 - - 101.19 31.36 10.13 32.71 225 67 P H
* 5320 102.49 - - 93.71 31.36 10.13 | 32.71 | 225 67 A H
5350.24 60.46 -13.54 74 51.7 31.3 10.15 32.69 225 67 P H
5350.08 49.33 -4.67 54 40.57 31.3 10.15 | 32.69 | 225 67 A H
802.11ac H
VHT20 H
CH 64 * 5320 109.25 - - 100.47 | 31.36 10.13 | 32.71 | 100 | 120 P \Y
5320MHz |« 5320 101.62 - - 92.84 | 31.36 | 10.13 | 3271 | 100 | 120 | A | V
5350.4 58.9 -15.1 74 50.14 313 10.15 32.69 100 120 P \%
5350.08 48.86 -5.14 54 40.1 31.3 10.15 | 32.69 | 100 | 120 A |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-7 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10640 45.24 -28.76 74 48.95 39.82 17.32 60.85 100 0 P H
15960 45.18 | -28.82 74 47.46 36.78 21.31 | 60.37 | 100 0 P H
802.11ac H
VHT20 H
CH 64 10640 4466 |-29.34 74 48.37 39.82 17.32 | 60.85 | 100 0 P |V
5320MHz 15960 45.78 | -28.22 74 48.06 | 36.78 | 21.31 | 60.37 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-8 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5126.48 50.48 |-23.52 74 41.58 31.8 9.93 32.83 | 216 64 P H
5085 42.46 -11.54 54 33.74 31.71 9.87 32.86 216 64 A H
* 5310 104.55 - - 95.76 31.38 10.12 32.71 216 64 P H
* 5310 96.38 - - 87.59 31.38 10.12 | 32.71 | 216 64 A | H
802.11ac 5355.12 54.99 |-19.01 74 46.18 | 31.33 | 10.16 | 3268 | 216 | 64 P | H
VHT40 5350.08 46.97 -7.03 54 38.21 31.3 10.15 | 32.69 | 216 64 A | H
CH 62 5048.62 51.86 -22.14 74 43.43 31.49 9.82 32.88 100 121 P \%
5310MHz 5086.02 42.42 | -11.58 54 3368 | 31.72 9.87 | 3285 | 100 | 121 | A | V
* 5310 103.44 - - 94.65 31.38 10.12 32.71 100 121 P \%
* 5310 95.54 - - 86.75 31.38 10.12 32.71 100 121 A \%
5352.24 54.97 -19.03 74 46.19 31.31 10.15 32.68 100 121 P \%
5351.04 46.86 -7.14 54 38.09 31.31 10.15 32.69 100 121 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-9 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 45.19 -28.81 74 48.84 39.86 17.32 60.83 100 0 P H
15930 4563 | -28.37 74 47.92 36.84 21.31 | 60.44 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 4554 | -28.46 74 49.19 39.86 17.32 | 60.83 | 100 0 P |V
5310MHz 15930 4422 | -29.78 74 4651 | 36.84 | 21.31 | 60.44 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-10 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5099 51.34 |-22.66 74 42.51 31.79 9.89 32.85 | 200 66 P H
5093.3 42.16 -11.84 54 33.36 31.76 9.89 32.85 200 66 A H
* 5290 100.67 - - 91.88 314 10.11 | 32.72 | 200 66 P H
* 5290 92.46 - - 83.67 314 10.11 | 32.72 | 200 66 A | H
802.11ac 5352.72 59.08 |-14.92 74 50.29 31.32 10.15 | 32.68 | 200 66 P H
VHT80 5350.56 49.98 -4.02 54 41.22 31.3 10.15 | 32.69 | 200 66 A | H
CH 58 5081.3 51.17 -22.83 74 42.47 31.69 9.87 32.86 100 121 P \%
5290MHz 5051.3 4229 |-11.71 54 33.84 | 3151 9.82 | 32.88 | 100 | 121 | A | V
* 5290 99.87 - - 91.08 314 10.11 32.72 100 121 P \%
* 5290 91.85 - - 83.06 314 10.11 32.72 100 121 A \%
5361.6 57.78 |-16.22 74 48.93 31.37 10.16 | 32.68 | 100 | 121 P |V
5350.08 50.05 -3.95 54 41.29 31.3 10.15 | 32.69 | 100 | 121 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-11 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 45.82 -22.38 68.2 49.41 39.9 17.31 60.8 100 0 P H
15870 46.19 | -27.81 74 48.45 36.99 21.32 | 60.57 | 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 45.7 -22.5 68.2 49.29 39.9 17.31 60.8 100 0 P |V
5290MHz 15870 4586 |-28.14 74 48.12 | 36.99 | 21.32 | 60.57 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-12 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5456.88 64.66 -9.34 74 55.32 31.73 10.23 | 32.62 | 217 70 P H
5463.6 65.23 -2.97 68.2 55.85 31.75 10.24 | 32.61 | 217 70 P H
5460 46.25 -7.75 54 36.9 31.74 10.23 | 32.62 | 217 70 A H
* 5500 112.95 - - 103.38 31.9 10.26 | 32,59 | 217 70 P H
* 5500 105.47 - - 95.9 31.9 10.26 | 32,59 | 217 70 A H

802.11a
H

CH 100
5458.8 60.96 -13.04 74 51.61 31.74 10.23 | 32.62 | 312 93 P \%

5500MHz
5460.24 61.6 -6.6 68.2 52.24 31.74 10.24 | 32.62 | 312 93 P \%
5460 44.22 -9.78 54 34.87 31.74 10.23 | 32.62 | 312 93 A \%
* 5500 110.86 - - 101.29 31.9 10.26 | 32,59 | 312 93 P \%
* 5500 103.35 - - 93.78 31.9 10.26 | 32,59 | 312 93 A \%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-13 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11000 48.24 -25.76 74 52.05 40 17.35 | 61.16 | 100 0 P H
16500 47.76 -20.44 68.2 46.62 38.4 21.81 | 59.07 | 100 0 P H
H
802.11a
H
CH 100
11000 46.92 -27.08 74 50.73 40 17.35 | 61.16 | 100 0 P \Y
5500MHz
16500 47.04 -21.16 68.2 45.9 38.4 21.81 | 59.07 | 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-14 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
544456 53.32 -20.68 74 44.04 31.69 10.22 | 32.63 | 219 71 P H
5469.76 57.34 -10.86 68.2 47.93 31.78 10.24 32.61 219 71 P H
5459.2 45.67 -8.33 54 36.32 31.74 10.23 | 32.62 | 219 71 A | H
* 5510 106.2 - - 96.64 31.88 10.27 | 3259 | 219 71 P H
802 11ac | * 5510 98.27 - - 88.71 | 31.88 | 1027 | 3259 | 219 | 71 A | H
VHT40 5732.555 54.19 -14.01 68.2 44.05 32.17 10.49 32.52 219 71 P H
CH 102 5458.72 54.79 -19.21 74 45.45 31.73 10.23 32.62 100 119 P \%
5510MHz 5465.68 56.77 | -11.43 68.2 4738 | 3176 | 10.24 | 32561 | 100 | 119 | P | V
5458.96 45.28 -8.72 54 35.93 31.74 10.23 32.62 100 119 A \%
* 5510 105.41 - - 95.85 31.88 10.27 | 3259 | 100 | 119 P |V
* 5510 97.14 - - 87.58 31.88 10.27 32.59 100 119 A \%
5732.555 53.3 -14.9 68.2 43.16 32.17 10.49 32.52 100 119 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-15 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 47.16 -26.84 74 51.05 39.92 17.37 61.18 100 0 P H
16530 47.87 | -20.33 68.2 46.6 38.52 21.84 | 59.09 | 100 0 P H
802.11ac H
VHT40 H
CH 102 11020 47.17 |-26.83 74 51.06 39.92 17.37 | 61.18 | 100 0 P |V
5510MHz 16530 4757 |-20.63| 68.2 46.3 3852 | 21.84 | 59.09 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-16 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.68 54.74 -19.26 74 45.39 31.74 10.23 32.62 223 71 P H
5463.76 554 -12.8 68.2 46.01 31.76 10.24 32.61 223 71 P H
5459.92 45.9 -8.1 54 36.55 31.74 10.23 | 32.62 | 223 71 A | H
* 5530 102.38 - - 92.83 31.84 10.29 | 32.58 | 223 71 P H
802.11ac * 5530 94.42 - - 84.87 31.84 10.29 32.58 223 71 A H
VHT80 5746.1 51.86 |-16.34 68.2 41.69 32.19 10.5 32.52 | 223 71 P H
CH 106 5451.52 54 -20 74 44.68 31.71 10.23 32.62 100 120 P \%
5530MHz 5464.72 55.8 -12.4 68.2 4641 | 3176 | 10.24 | 32,61 | 100 | 120 | P | V
5459.92 45.67 -8.33 54 36.32 31.74 10.23 32.62 100 120 A \%
* 5530 101.38 - - 91.83 31.84 10.29 | 32,58 | 100 | 120 P |V
* 5530 93.43 - - 83.88 31.84 10.29 | 32,58 | 100 | 120 A |V
5758.7 50.88 -17.32 68.2 40.67 32.22 10.51 32.52 100 120 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-17 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11060 47.52 -26.48 74 51.55 39.76 17.42 61.21 100 0 P H
16590 47.48 | -20.72 68.2 45.95 38.76 21.9 59.13 | 100 0 P H
802.11ac H
VHT80 H
CH 106 11060 47.03 | -26.97 74 51.06 39.76 17.42 | 61.21 | 100 0 P |V
5530MHz 16590 46.99 |-21.21| 68.2 45.46 | 38.76 219 | 59.13 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-18 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.2 49.44 | -24.56 74 40.09 31.74 10.23 | 32.62 | 100 76 P H
5460.37 50.6 -17.6 68.2 41.24 31.74 10.24 32.62 100 76 P H
5452.96 41.34 | -12.66 54 32.02 31.71 10.23 | 32.62 | 100 76 A | H
* 5710 107.37 - - 97.32 32.12 10.46 | 32.53 | 100 76 P H
802 11ac | * 5710 99.37 - - 89.32 | 3212 | 1046 | 3253 | 100 | 76 A | H
VHT40 5932.75 55 -13.2 68.2 44.09 32.63 10.75 32.47 100 76 P H
CH 142 5458.81 50.66 -23.34 74 41.31 31.74 10.23 32.62 211 352 P \%
5710MHz 5465.44 50.51 | -17.69 68.2 4112 | 3176 | 1024 | 3261 | 211 | 352 | P | V
5452.57 41.08 -12.92 54 31.76 31.71 10.23 32.62 211 352 A \%
* 5710 108.13 - - 98.08 32.12 10.46 32.53 211 352 P \%
* 5710 100.12 - - 90.07 32.12 10.46 | 3253 | 211 | 352 A |V
5934 57.36 -10.84 68.2 46.44 32.64 10.75 32.47 211 352 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-19 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 47.75 -26.25 74 51.77 39.68 17.83 61.53 100 0 P H
17130 47.35 | -20.85 68.2 44.07 39.85 22,51 | 59.08 | 100 0 P H
802.11ac H
VHT40 H
CH 142 11420 47.5 -26.5 74 51.52 39.68 17.83 61.53 100 0 P \%
5710MHz 17130 4784 |-20.36| 68.2 4456 | 39.85 | 2251 | 59.08 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A2-20 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)|(H/V)
5148.46 66.34 -7.66 74 57.38 318 9.97 32.81 | 100 94 P H
5150 47.73 -6.27 54 38.77 31.8 9.97 32.81 | 100 94 A H
* 5180 112.49 - - 103.65 31.62 10.01 | 32.79 | 100 94 P H
* 5180 105.28 - - 96.44 31.62 10.01 | 32.79 | 100 94 A H
H
802.11a
H
CH 36
5145.34 65.99 -8.01 74 57.05 31.8 9.96 32.82 | 102 | 111 P \%
5180MHz
5150 48.86 -5.14 54 39.9 318 9.97 3281 | 102 | 111 A |V
* 5180 111.3 - - 102.46 31.62 10.01 | 32.79 | 102 | 111 P \%
* 5180 104.08 - - 95.24 31.62 10.01 | 32.79 | 102 | 111 A |V
\%
\%
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-1 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
10360 45.2 -23 68.2 50.25 39.8 17.3 62.15 | 100 0 P H
15540 46.86 -27.14 74 48.34 37.84 21.32 | 60.64 | 100 0 P H
H
802.11a
H
CH 36
10360 44.32 -23.88 68.2 49.37 39.8 17.3 62.15 | 100 0 P \Y
5180MHz
15540 46.91 -27.09 74 48.39 37.84 21.32 | 60.64 | 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-2 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5148.72 55.54 -18.46 74 46.58 31.8 9.97 3281 100 96 P H
5149.76 46.75 -7.25 54 37.79 31.8 9.97 32.81 100 96 A H
* 5190 108.62 - - 99.82 31.56 10.03 | 32.79 | 100 96 P H
* 5190 100.41 - - 91.61 31.56 10.03 | 32.79 | 100 96 A | H
802.11ac 5412.4 54.23 -19.77 74 45.06 31.62 10.2 32.65 100 96 P H
VHT40 5412.4 45.74 -8.26 54 36.57 31.62 10.2 32.65 100 96 A H
CH 38 5147.68 55.34 -18.66 74 46.4 31.8 9.96 32.82 100 112 P \%
5190MHz 5149.5 46.31 | -7.69 54 37.35 31.8 9.97 | 32581 | 100 | 112 | A | V
* 5190 106.45 - - 97.65 31.56 10.03 | 32.79 | 100 | 112 P |V
* 5190 99.23 - - 90.43 31.56 10.03 | 32.79 | 100 | 112 A |V
5412.4 52.22 -21.78 74 43.05 31.62 10.2 32.65 | 100 | 112 P |V
5412.4 43.23 -10.77 54 34.06 31.62 10.2 32.65 100 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-3 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 43.71 -24.49 68.2 48.69 39.9 17.3 62.18 100 0 P H
15570 46.56 -27.44 74 48.11 37.72 21.32 60.59 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 43.72 | -24.48 68.2 48.7 39.9 17.3 62.18 | 100 0 P |V
5190MHz 15570 47.17 | -26.83 74 48.72 | 37.72 | 21.32 | 60.59 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-4 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5147.22 56.21 -17.79 74 47.27 31.8 9.96 32.82 107 93 P H
5147.56 46.98 -7.02 54 38.04 31.8 9.96 32.82 107 93 A H
* 5210 104.85 - - 96.1 31.48 10.05 | 32.78 | 107 93 P H
* 5210 97.02 - - 88.27 31.48 10.05 | 32.78 | 107 93 A | H
802.11ac 5354.7 51.07 -22.93 74 42.26 31.33 10.16 32.68 107 93 P H
VHT80 5350.8 41.01 | -12.99 54 32.25 31.3 10.15 | 32.69 | 107 93 A | H
CH 42 5145.18 57.11 -16.89 74 48.17 31.8 9.96 32.82 100 112 P \%
5210MHz 5145.18 47.12 -6.88 54 38.18 31.8 9.96 | 32.82 | 100 | 112 | A | V
* 5210 103.83 - - 95.08 31.48 10.05 | 32.78 | 100 | 112 P |V
* 5210 95.84 - - 87.09 31.48 10.05 32.78 100 112 A \%
5437.9 50.21 |-23.79 74 40.94 31.68 10.22 | 32.63 | 100 | 112 P |V
5448.3 40.91 -13.09 54 31.6 31.7 10.23 32.62 100 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-5 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10420 44.54 -23.66 68.2 49.52 39.98 17.3 62.26 100 0 P H
15630 47.88 | -26.12 74 49.54 37.51 21.32 | 60.49 | 100 0 P H
802.11ac H
VHT80 H
CH 42 10420 43.94 | -24.26 68.2 48.92 39.98 17.3 62.26 | 100 0 P |V
5210MHz 15630 4759 |-26.41 74 49.25 | 3751 | 21.32 | 60.49 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-6 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5320 113.09 - - 104.31 31.36 10.13 32.71 123 88 P H
* 5320 105.2 - - 96.42 31.36 10.13 | 32.71 | 123 88 A H
5354.4 53.94 -20.06 74 45.13 31.33 10.16 32.68 123 88 P H
5350.08 43.79 -10.21 54 35.03 31.3 10.15 32.69 123 88 A H
802.11ac H
VHT20 H
CH 64 * 5320 110.3 - - 101.52 | 31.36 10.13 | 32.71 | 100 110 P \Y
5320MHz |« 5320 102.51 - - 93.73 | 31.36 | 10.13 | 3271 | 100 | 110 | A | V
5350.08 56.28 -17.72 74 47.52 313 10.15 32.69 100 110 P \%
5350.08 45.37 -8.63 54 36.61 31.3 10.15 | 32.69 | 100 110 A |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-7 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10640 42.29 -31.71 74 47.61 39.82 17.32 62.46 100 0 P H
15960 4468 | -29.32 74 46.55 36.78 21.31 | 59.96 | 100 0 P H
802.11ac H
VHT20 H
CH 64 10640 4237 |-31.63 74 47.69 39.82 17.32 | 62.46 | 100 0 P |V
5320MHz 15960 4455 | -29.45 74 46.42 | 36.78 | 21.31 | 59.96 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-8 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5100.64 51.82 -22.18 74 42.97 31.8 9.9 32.85 | 103 89 P H
5088.06 43.27 -10.73 54 3451 31.73 9.88 32.85 103 89 A H
* 5310 106.83 - - 98.04 31.38 10.12 | 32.71 | 103 89 P H
* 5310 98.61 - - 89.82 31.38 10.12 | 32.71 | 103 89 A | H
802.11ac 5351.04 56.99 -17.01 74 48.22 31.31 10.15 32.69 103 89 P H
VHT40 5350.08 48.76 -5.24 54 40 313 10.15 32.69 103 89 A H
CH 62 5082.28 51.31 -22.69 74 42.61 31.69 9.87 32.86 100 108 P \%
5310MHz 5087.38 42,84 | -11.16 54 34.09 | 31.72 9.88 | 32.85 | 100 | 108 | A | V
* 5310 103.52 - - 94.73 31.38 10.12 32.71 100 108 P \%
* 5310 96 - - 87.21 31.38 10.12 32.71 100 108 A \%
5350.32 56.66 |-17.34 74 47.9 31.3 10.15 | 32.69 | 100 | 108 P |V
5350.32 47.97 -6.03 54 39.21 31.3 10.15 | 32.69 | 100 | 108 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-9 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 43.19 -30.81 74 46.84 39.86 17.32 60.83 100 0 P H
15930 44.6 -29.4 74 46.89 36.84 21.31 | 60.44 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 43.65 |-30.35 74 47.3 39.86 17.32 | 60.83 | 100 0 P |V
5310MHz 15930 44.78 | -29.22 74 47.07 | 36.84 | 21.31 | 60.44 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-10 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5131.7 50.76 |-23.24 74 41.85 31.8 9.94 32.83 | 100 89 P H
5097.5 42.31 -11.69 54 33.49 31.78 9.89 32.85 100 89 A H
* 5290 101.74 - - 92.95 314 10.11 | 32.72 | 100 89 P H
* 5290 93.64 - - 84.85 314 10.11 | 32.72 | 100 89 A | H
802.11ac 5369.28 56.56 -17.44 74 47.64 31.42 10.17 32.67 100 89 P H
VHT80 5350.08 48.64 -5.36 54 39.88 31.3 10.15 | 32.69 | 100 89 A | H
CH 58 5039.9 51.01 -22.99 74 42.62 31.46 9.81 32.88 100 110 P \%
5290MHz 5106.2 4211 | -11.89 54 33.25 31.8 9.9 3284 | 100 | 110 | A | V
* 5290 99.48 - - 90.69 314 10.11 32.72 100 110 P \%
* 5290 91.15 - - 82.36 314 10.11 32.72 100 110 A \%
5366.64 56.53 -17.47 74 47.65 314 10.16 32.68 100 110 P \%
5350.32 47.99 -6.01 54 39.23 31.3 10.15 | 32.69 | 100 | 110 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-11 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10580 42.31 -25.89 68.2 47.53 39.9 17.31 62.43 100 0 P H
15870 44.7 -29.3 74 46.5 36.99 21.32 | 60.11 | 100 0 P H
802.11ac H
VHT80 H
CH 58 10580 44.06 |-24.14 68.2 49.28 39.9 17.31 | 62.43 | 100 0 P |V
5290MHz 15870 45.63 | -28.37 74 47.43 | 36.99 | 21.32 | 60.11 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-12 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5700 111.14 - - 101.12 321 1045 | 32,53 | 100 72 P H
* 5700 103.56 - - 93.54 32.1 10.45 | 32,53 | 100 72 A H
5725.8 62.1 -6.1 68.2 52 32.15 10.48 | 32,53 | 100 72 P H
H
H

802.11a
H

CH 140
* 5700 109.75 - - 99.73 321 10.45 | 32,53 | 100 105 P \%

5700MHz
* 5700 102.17 - - 92.15 321 1045 | 32,53 | 100 105 A \%
5729.72 64.92 -3.28 68.2 54.81 32.16 10.48 | 32,53 | 100 105 P \%
\%
\%
\%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-13 of A20

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
11400 44.89 -29.11 74 49.75 39.7 17.8 62.36 | 100 0 P H
17100 46.61 -21.59 68.2 43.17 39.7 22.46 | 58.72 | 100 0 P H
H
802.11a
H
CH 140
11400 45.8 -28.2 74 50.66 39.7 17.8 62.36 | 100 0 P \Y
5700MHz
17100 46.34 -21.86 68.2 42.9 39.7 22.46 | 58.72 | 100 0 P \%
\Y
\Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-14 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5458.24 56.53 -17.47 74 47.19 31.73 10.23 32.62 104 106 P H
5469.76 64.31 -3.89 68.2 54.9 31.78 10.24 32.61 104 106 P H
5459.68 48.28 -5.72 54 38.93 31.74 10.23 | 32.62 | 104 | 106 A | H
* 5510 109.64 - - 100.08 | 31.88 10.27 | 3259 | 104 | 106 P H
802 11ac | * 5510 101.93 - - 92.37 | 31.88 | 1027 | 3259 | 104 | 106 | A | H
VHT40 5732.24 53.77 -14.43 68.2 43.64 32.16 10.49 32.52 104 106 P H
CH 102 5459.44 58.02 -15.98 74 48.67 31.74 10.23 32.62 100 103 P \%
5510MHz 5470 6159 | -6.61 68.2 52.18 | 31.78 | 10.24 | 3261 | 100 | 103 | P | V
5459.44 47.51 -6.49 54 38.16 31.74 10.23 32.62 100 103 A \%
* 5510 106.29 - - 96.73 31.88 10.27 | 3259 | 100 | 103 P |V
* 5510 98.33 - - 88.77 31.88 10.27 | 32,59 | 100 | 103 A |V
5732.87 57.42 -10.78 68.2 47.28 32.17 10.49 32.52 100 103 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-15 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) |[(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11020 45.04 -28.96 74 50.34 39.92 17.37 62.59 100 0 P H
16530 46.31 | -21.89 68.2 45.13 38.52 21.84 | 59.18 | 100 0 P H
802.11ac H
VHT40 H
CH 102 11020 44.45 -29.55 74 49.75 39.92 17.37 62.59 100 0 P \%
5510MHz 16530 4591 |-22.29| 68.2 4473 | 3852 | 21.84 | 59.18 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-16 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
5459.2 57.45 -16.55 74 48.1 31.74 10.23 32.62 100 103 P H
5466.9 58.2 -10 68.2 48.8 31.77 10.24 32.61 100 103 P H
5459.2 48.29 -5.71 54 38.94 31.74 10.23 | 32.62 | 100 | 103 A | H
* 5610 108.87 - - 99.2 31.88 10.35 | 32,56 | 100 | 103 P H
802.11ac * 5610 100.88 - - 91.21 31.88 10.35 | 32,56 | 100 | 103 A | H
VHT80 5738.575 62.33 -5.87 68.2 52.18 32.18 10.49 | 3252 | 100 | 103 P H
CH 122 5456.4 56.13 -17.87 74 46.79 31.73 10.23 32.62 104 141 P \%
5610MHz 5465.85 58.32 -9.88 68.2 48.93 | 31.76 | 10.24 | 32,61 | 104 | 141 | P | V
5459.55 47.32 -6.68 54 37.97 31.74 10.23 32.62 104 141 A \%
* 5610 107.87 - - 98.2 31.88 10.35 32.56 104 141 P \%
* 5610 99.86 - - 90.19 31.88 10.35 | 3256 | 104 | 141 A |V
5725.1 63.4 -4.8 68.2 53.3 32.15 10.48 32.53 104 141 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-17 of A20




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11220 45.72 -28.28 74 51.19 394 17.6 62.47 100 0 P H
16830 47.32 -20.88 68.2 44.36 39.83 22.13 59 100 0 P H
802.11ac H
VHT80 H
CH 122 11220 45.53 -28.47 74 51 394 17.6 62.47 100 0 P \%
5610MHz 16830 47.77 |-20.43| 68.2 4481 | 39.83 | 22.13 59 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-18 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5433.07 50.1 -23.9 74 40.85 31.67 10.21 32.63 100 104 P H
5461.54 50.58 -17.62 68.2 41.2 31.75 10.24 32.61 100 104 P H
5458.03 41.42 -12.58 54 32.08 31.73 10.23 32.62 100 104 A H
* 5710 113.13 - - 103.08 32.12 10.46 32.53 100 104 P H
802.11ac * 5710 105.23 - - 95.18 32.12 10.46 | 32,53 | 100 | 104 A H
VHT40 5932 56.03 -12.17 68.2 45.13 32.63 10.74 32.47 100 104 P H
CH 142 5449.06 49.96 -24.04 74 40.65 31.7 10.23 | 32.62 | 100 | 101 P \Y
5710MHz 5465.83 50.4 -17.8 68.2 4101 | 3176 | 10.24 | 32,61 | 100 | 101 | P | V
5456.86 41.29 -12.71 54 31.95 31.73 10.23 | 32.62 | 100 | 101 A |V
* 5710 112.74 - - 102.69 | 32.12 10.46 | 32,53 | 100 | 101 P \Y
* 5710 104.76 - - 94.71 32.12 10.46 32.53 100 101 A \%
5935.5 56.04 -12.16 68.2 45.12 32.64 10.75 32.47 100 101 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-19 of A20

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11420 47.03 -26.97 74 51.87 39.68 17.83 62.35 100 0 P H
17130 4554 | -22.66 68.2 41.85 39.85 22,51 | 58.67 | 100 0 P H
802.11ac H
VHT40 H
CH 142 11420 4584 |-28.16 74 50.68 39.68 17.83 | 62.35 | 100 0 P |V
5710MHz 17130 4587 |-22.33| 68.2 4218 | 39.85 | 2251 | 58.67 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A3-20 of A20

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

<TXBF Mode>

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5150 57.52 -16.48 74 48.56 31.8 9.97 32.81 112 94 P H
5149.76 49.92 -4.08 54 40.96 31.8 9.97 32.81 | 112 94 A H
* 5190 105.7 - - 96.9 31.56 10.03 32.79 112 94 P H
* 5190 98.52 - - 89.72 31.56 10.03 32.79 112 94 A H
802.11ac 5413.24 5155 |-22.45 74 4237 | 31.63 102 | 32,65 | 112 | 94 P | H
VHT40 5412.96 44.73 -9.27 54 35.55 31.63 10.2 32.65 112 94 A H
CH 38 5150 55.48 -18.52 74 46.52 31.8 9.97 3281 108 112 P \%
5190MHz 5149.5 4735 | -6.65 54 38.39 31.8 997 | 3281 | 108 | 112 | A | V
* 5190 105.15 - - 96.35 31.56 10.03 | 32.79 | 108 112 P Y
* 5190 97.21 - - 88.41 31.56 10.03 | 32.79 | 108 112 A |V
5412.96 51.37 -22.63 74 42.19 31.63 10.2 32.65 108 112 P \%
5412.4 43.54 -10.46 54 34.37 31.62 10.2 32.65 108 112 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-1 of A8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10380 47.29 -20.91 68.2 50.52 39.9 17.3 60.43 100 0 P H
15570 46.7 -27.3 74 48.86 37.72 21.32 61.2 100 0 P H
802.11ac H
VHT40 H
CH 38 10380 47.81 |-20.39 68.2 51.04 39.9 17.3 60.43 | 100 0 P |V
5190MHz 15570 46.64 |-27.36 74 48.8 37.72 | 21.32 | 612 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-2 of A8

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5086.36 51.3 -22.7 74 42.55 31.72 9.88 32.85 110 94 P H
5086.36 43.42 -10.58 54 34.67 31.72 9.88 32.85 | 110 94 A H
* 5310 105.2 - - 96.41 31.38 10.12 32.71 110 94 P H
* 5310 97.51 - - 88.72 31.38 10.12 32.71 110 94 A H
802.11ac 5350.32 55.48 |-18.52 74 46.72 31.3 10.15 | 3269 | 110 | 94 P | H
VHT40 5353.44 49.62 -4.38 54 40.82 31.32 10.16 32.68 110 94 A H
CH 62 5085.34 51.33 -22.67 74 42.61 31.71 9.87 32.86 | 100 112 P \Y
5310MHz 5085.68 42.68 | -11.32 54 33.96 | 31.71 9.87 | 3286 | 100 | 112 | A | V
* 5310 104.46 - - 95.67 31.38 10.12 32.71 100 112 P \%
* 5310 95.6 - - 86.81 31.38 10.12 | 32.71 | 100 112 A |V
5352.48 58.09 -15.91 74 49.31 31.31 10.15 32.68 100 112 P \%
5356.08 49.08 -4.92 54 40.26 31.34 10.16 | 32.68 | 100 112 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-3 of A8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
10620 45.94 -28.06 74 49.59 39.86 17.32 60.83 100 0 P H
15930 46.6 -27.4 74 48.89 36.84 21.31 | 60.44 | 100 0 P H
802.11ac H
VHT40 H
CH 62 10620 4576 | -28.24 74 49.41 39.86 17.32 | 60.83 | 100 0 P |V
5310MHz 15930 46.22 | -27.78 74 4851 | 36.84 | 21.31 | 60.44 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 Ad-4 of A8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
* 5700 114.15 - - 104.13 321 10.45 32.53 105 88 P H
* 5700 105.34 - - 95.32 321 10.45 | 32,53 | 105 88 A H
5725 60.2 -8 68.2 50.1 32.15 10.48 32.53 105 88 P H
H
802.11ac H
VHT20 H
CH 140 * 5700 111.39 - - 101.37 32.1 10.45 32.53 100 110 P \%
5700MHz * 5700 102.42 - - 92.4 32.1 10.45 32.53 100 110 A \Y
5725.64 56.78 -11.42 68.2 46.68 32.15 10.48 | 32.53 | 100 110 P \Y
\%
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-5 of A8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
0+1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
11400 47.39 -26.61 74 514 39.7 17.8 61.51 100 0 P H
17100 48.23 | -19.97 68.2 45.22 39.7 22.46 | 59.15 | 100 0 P H
802.11ac H
VHT20 H
CH 140 11400 47.65 -26.35 74 51.66 39.7 17.8 61.51 100 0 P \%
5700MHz 17100 48.19 |-20.01| 68.2 45.18 39.7 2246 | 59.15 | 100 0 P |V
\%
\%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 A4-6 of A8

FAX : 886-3-328-4978




ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL : 886-3-327-3456 Page Number 1 A4-7 of A8
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1+2 (MHz) |(dBpV/m)| (dB) |(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HV)
802.11b 2390 55.45 |-1855 | 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A4-8 of A8




ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Appendix B. Radiated Spurious Emission

Temperature : 19.8~234°C
Test Engineer : Bill Chang, Fu Chen, and Troye Hsieh
Relative Humidity : 55.9~69.5%
Note symbol
-L Low channel location
-R High channel location
TEL : 886-3-327-3456 Page Number : B1-1 of B45

FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FRO70405E

<CDD Mode>

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

0 Horizontal Fundamental

1 (@Buvim) Date: 2020-10.07

el (dBuVim) Date: 20201007

Avg.

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

=) peaumy
Y v 54
IFAREAY S
o B T e i
35.0] 35,0t
174 14
L T T Y w0 o o i o0 o0 7
eauency (e Freauency i)
site - 03cHILHY site - 03cHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto  RBW000.000KHz VBW-3000.000KHz SWT:Auto
J 6By oates 2020 1007
124
105
ors) j
709 , K
529 / \
S —
354
179
Sos0 0%, Baro. Som. G0, 50 S0, §ir0 Sie E0 50 50
Freauency (o
Site 2 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B1-2 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

0 Vertical Fundamental

1 (@BuVim)

Date: 2020.10.07 A @Buvim) Date:2020-10.07
1225 1225)
1
1059 1052
a75) o5
700 J/ 700l — L R 1 A PEAK(UMI)
523 e s S
W = Sl P
o T
359 ssopeerttesint
175 175
0 5030, 500, 5070 5090, 5110, 510 5150 5170 51%0. 5210 5230, 5260 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2020-10.07
1225

350
175
0 5030 5050, 5070. 5090, 5110, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B1-3 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

0 Horizontal Fundamental

1 (@Buvim) Date: 20201012

— bae 20201012
w0 w0
w0 w04
o 1 .
104 prenyone w04
w00 s0q
509 w0
700 S TR T T PV
P - = [
SO0 A e ofe gy 509 I s S o T
109 ool
309 500
209 -
109 109
N N T e o o0 o 0% w0 7
eavone i) recusney )
site 03cHILIY sire oscHLIY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
RBW:I000.000KHz VBW:3000000KHz SWTAuto REW:I000000K+z VBW3000.000KHz SWT:Auto
. oo 20201012
w0
w0
o
104

200 ‘\
\
500[ |

RS = ]
B N M

309
200
100
5030, 5050 5070, 5090, 5110, 510 5150 5170, 5190, 5210, 5230 5260
Frequency (MHz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-4 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

0 Horizontal Fundamental

1 (@BuVim) Date: 2020-10-12

800) PEAK_BE| 74
700

500 W"w.wm ) i o ; ey

180 5210, 5230 5250, 5270, 5290 5310, 5350, 5370, 5390 5410 5430 5460
i

5310, 530,

roquency (Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 2020-10-12

VG _BE 54|

400) s e SRS S S S

180 5210, 5230 5260, 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-5 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

0 Vertical Fundamental

1 (@BuVim)

Date: 2020-10-12

) (@BuVim) Date: 20201012

bt 1000

500 s0q)

70 roof VT T T L u A peaun
o i

. " 504 T

409 g ! 400 WWWM‘*”'W st

09 s0q

20 20

100 104

N T e o5 o5 £ o0 7300
Paavorey ey racomnay )
Site 2 03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
v oo 2020-10:42

w00
1200
109
1

500 =

509

709

s00

509 5 k\x*
40.0} S S e e

09
209
100
N T

0.
Frequency (1Hz)

Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B1-6 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

0 Vertical Fundamental

1 (@BuVim) Date: 2020-10-12

1300)
1200)
110

1000}

900)

809 PEAK_BE| 74
700

e
500 i

il ik gty O
400
309
200
109
0. 5350, 5370, 5300, 5410 5430, 5460

180 5210, 5230 5260, 5270, 5290, 5310. 5330
Frequency (1Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 2020-10-12

s00)
700)
600) VG _BE 54|

509 - 5

) e o]

180 5210, 5230 5260, 5270, 5290, 6310, 5330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-7 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

0 Horizontal Fundamental

A (@Buvim) Date: 20201012

el (@Buvim) Date: 2020-1012
1300 1300

1200 1200

10 o)

1
1000 1000
s st

900 90

500 a0

700 704 = 1 peaKu

o0 a0
A 54
i I M W‘mw s0d] WM e

s
0 aq
o s
R A R AT i B B S S L um™ S e
i e
st oscHiLny site ssctiny
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
S MR AN o o000BoR v seot 200k s Surtne
Peak
oo P
0d
2od
wod
wod
o -
m
e
w
50,0 ~e e
L N s e = Bl S
s
0
s
B
T
st oscHiLry
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-8 of B45



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 2020-10-12

s0d
800) PEAK_BE 74
o i

Wt T

200 5230 5250. 5270, 5290, 5310, 5330
Frequency (1Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

350 5370 5390, 5410, 5430, 5460

Left blank

Avg.

Date: 2020-10-12

IS VG _BE 54|

)
400)

200 5230 5250. 5270. 5290, 6310, 5330 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B1-9 of B45



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Avg.

Condition

Frequency (1Hz)
+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

o oo 2020-10.42 i o 2020:10.42

w00 w500

1209 1209

e e

100 100

500 s0d

509 w0

09 B N TR BT y n —

L 0y AVG_54,

S0l 1“‘*‘""“'} sl s SR e o R

400 Y E L

09 500

20 20

100 104

ST 5050 i 5050 5T 5156 50 50 590, 5210 5250 5250 5770 S 05 e o5 o5 £ o0 7300
reasone i rocuency (i)
Site 2 03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
| RBWHI000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000000KHz SWT:Auto
Peak
o oo 2020-10:42
w00
1200
109
1
500 e
509
709
s00
s00) Al L
40.0} S e
09
209
100
S 5050 i 509 5E 5150 450570 SA90 5290 290 5250 5770 S B0 550

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-10 of B45



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2020-10-12

PEAK_BE, 74|

- WW\

9 \wrvww

]
50.0 "\“WVAA Tl A ! " I
40.0| : .

200 5230 5250. 5270, 5290, 5310, 5330
Frequency (1Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

350 5370 5390, 5410, 5430, 5460

Left blank

Avg.

Date: 2020-10-12

900
s00)
700)
600) VG _BE 54|
500

1

200 5230 5250. 5270. 5290, 6310, 5330 5350, 6370, 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B1-11 of B45



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 - 5150~5250MHz

WIFI 802.11ac VHT20 (Harmonic @ 3m)
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
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Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
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Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
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Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310 - L
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Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R
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Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L
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Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - R
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Avg. Left blank
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L
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Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT
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Left blank
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ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CHS58 5290MHz
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Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m
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Avg. Left blank
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz
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Avg. Left blank
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Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - L
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Avg. Left blank
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WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

0 Horizontal Fundamental

Date: 2020-10-12

1009 -

90

809

700/ ) PEA_BEW,_ B3|
b o,

500

e TN O VN Oy -

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-31 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
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Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2020-10-12

a0 s
s00)
700)

350 5380 500 5420, 5440, 560, 5480 5600, 5620, 54D, 560 5590
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B1-32 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH102 5510MHz - R
0 Vertical Fundamental

PeA s B3
"

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-33 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

0 Horizontal Fundamental

A (@Buvim)

R e R
- ad
- nd
s -
s nd
[
a0 e T a0
809 / 80
709 / X T e | e | N . PEAIUIL
f g
(Gl ' E——

500 0 sad pE——

Lot i
00) 100 G
o o
o o
o o

N W

e reatmy

e owae e ozt
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 20201012

T
- ] {

s00)
500

I S A
P S,

350 5380, 5400, 5420 5440, 5460, 5430 5600, 5520 5540, 5560, 5590
Frequency (MHz)

site $03CHILHY

Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-34 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH106 5530MHz - R
0 Horizontal Fundamental

w09 s
SRR

700} PEAK_BE(W_B3

o R

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5080, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-35 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

0 Vertical Fundamental

1 (@BuVim)

Date: 20201012 A (@Bavim) Date: 2020-10-12
1300 1304)
1200 1200)
1100 1100
1000 1004
e
w0 [ ) o
s00) } 804
700 I / 00— HT—VL R Y L PEAK(UMI)
500 600
T / 5 54]
it y rv—
SO AT sol S T
400 400 fomenpansb o
300 304
200 20|
100 104
50 SN0 SA00  SA2.  SMO. Si0 GAG0  SB00  S50 50 B0 5590 00 2000, 3000, 000, 5000, 000 700
Froquency (MH:) Froquency (MH:)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

- B
- / -
-

309
209
100
350 5380 500 5420, 5440, 560 5480 5600, 5620, 54D, 560 5590
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B1-36 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - R

Vertical

Fundamental

Peak

Date: 2020-10-12

PEA B 83
500 MM/ M
s0gpeget LU

Site
Condition

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740 5765
requency (M)

Frequency (MHz)

$03CHIL-HY

+PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-37 of B45



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

0 Horizontal

Vertical

1 (@Buvim) Date: 20201013

IPEAK[UI)

2ol AR U e e

AVG 54

000 4000.6000.8000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000
Frequency (Hz)

site +03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL

Peak

Avg.

el (dBuVim) Date: 20201013

1300
1200
o
1000
90
w0

oo UL AL UL [ B IS |

60.0]

PERK[U)
|

VG 54

50
400
304
200
100

T 2

Site

Condition PEAK(UNTI) 3m HORN 9120D-HF VERTICAL

000 4000.6000.8000. 12000 16000, 20000. 24000,  28000. 32000 36000, 40}
Frequency (MHZ)

£ 03CHIL-HY

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-38 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH102 5510MHz

0 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 B 509 1

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B1-39 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH106 5530MHz

0 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 T PEAK(UNI) 800 - PEAK(UNI)
oo TR A A 700 AR AR R
609 ] 609 VG 58
500 1 509 T

409 ‘[ a0

309 I 309

200 i 200

100 | 100

000 4000.6000.6000 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B1-40 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT40 CH142 5710MHz - L

0 Horizontal Fundamental

1 (@BuVim)

Date: 2020-10-12 ) (@Buvim)

Date: 20201012

1300
1200
04|

1000) 1000

900) 90|

s00) s00)

700 : J 00— HT—VL R Y LIl PEAK(UMI)
s00)

600
)
il g w“""ﬂjv s00] e

s00 | oo A X ol
100 it 4n.nwWWMMW
300 300
200 200
100 109
550 5360 5400 54205440 5450. 5450.5500 520,6540.5560. 55005600 5620, 5640.5660 5680.5700. 57 00 7000, T 000, ET ED 700
Froquency (:) Froquency (iH:)
site $03CHILHY site 03CHILHY
Condition  :STRADDLES U-NIT-124 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 91200-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2020-10-12

90.0f g
00
0
00l

350 5360.5400. 5480550

0.5540.5560. 5580.5600.5620.5640.5660.5680. 5700, 5740
Frequency (MHz)
Site +03CHI1-HY
Condition + U-NIT-182A AVERAGE 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-41 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
0 Horizontal Fundamental
:: U\,Ww\ 2 STRADDLES. u.un.mz‘n
500 Mg - e

Frequency (1Hz)

Site +03CHILHY

Condition : STRADDLES U-NIT-142A 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-42 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT40 CH142 5710MHz - L

0 Vertical Fundamental
i
70.0) 1 700 H- 1L PR o 1 [ PEAK(UMI,
- H i
50.0) PR . i 50| WWWWWMMMMMM S [
s
S e S S B T T i e

Site :03CHI1-HY Site :03CHI1-HY

Condition : STRADDLES U-NIT-1&42A 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

RO 1000000KHz VoW 3000 000K WToAsts RO 1000 b0k 2 VoW 3000 000K WAL
Peak

s0q

wod

90,0 ™

w

g

1 P S S e
S S R R SRR R R
Condition : U-NII-1&2A AVERAGE 3m HORN 9120D-HF VERTICAL
RoWI00n 000k s VoW 3 000Ks WALt
Avg. Left blank

TEL : 886-3-327-3456

Page Number : B1-43 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
0 Vertical Fundamental
o
:: %VMMMMMMMMWMWWWWM i b

Frequency (1Hz)

Site +03CHILHY

Condition : STRADDLES U-NII-142A 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B1-44 of B45



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ac VHT40 CH142 5710MHz

0 Horizontal Vertical

A 6Buvim) Date: 2020-10-13 el (@Buvim) Date: 2020-10-13
1300 1300]
1209 1200)
1109 10
1000 1000]
904 900
209 PEAK(UNI) 00 PEAK[UNI)
200l IR AR e Fe e R 7o A AR P A e e
609 G 54 s AVG 54
500 T 500 2
409 400)
309 300
209 209
100 100
000 4000.6000.8000. 12000, 16000. 20000 24000 20000, 32000 36000 40000 000 4000.6000.8000. 12000, 16000 20000, _ 24000, 28000, 32000, 35000, 400
Frequency (MHz) Frequency (MHz)
site +03CHIL-HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B1-45 of B45
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Horizontal Fundamental

A (@BuVim)

Date: 20201012 A 0B Date: 20201012
1300 1304
1200 1200
1109 ~ 1100
1000 | 1000
900) 904
s00) a0
700) L = e U | peakuny
600 M, 600 AV 5,
500, e L i ek Y Ee———
- I——— s0q] . e ——— SZak
400 00 sk S
300 304
200 200
100 100
0 5030, 5050 5070, 5090 110, 530 5150, 5170 5190, 620 5230, 5200 00 200, 3000, 000, 5000, w000, 7000
roquency (1Hz) Frequency (MHz)
site $03CHIL-HY site +03CHILHY
Condition :PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
) 0B Date: 20201012
1300
1200
1100
1000

_— ~ ]
wf—
300
200
109
0 5030 5050, 5070. 5090, 5110, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B2-1 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

Vertical Fundamental

Avg.

1 (@Buvim) Date: 2020.10-12 A @Buvim) Date:2020-10-12
1300 1300
1200 1200
1109 o) 1
100 ) 1000
900 904
500 w04
700 700l — L e — Y I PEAK(UMI)
500 60
LN S
e e e T s v 4 500 ——
400 400 A
309 304
200 200
109 100
0 5030 5050, 5070, 5090, GW0. 5130 G150, 5170, 6150, 5200, 5230, 5260 000 2000, 3000 000 5000 G000 7000
Froquency (WHe) Froquency (MHy)
site +03CHILHY Site 03CHIL-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2020-10.12
1300
1200
110
1000 —
1
900 {
500
700 /
500 4
/ \
500 N
w0
309
200
100
0 5030 5050, 5070 5090, G0 5130 G150, 5170, G190, 5290 5230, 5260
Frequency (WHe)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-2 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 1 5150~5250MHz

WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Horizontal

Fundamental

Peak

1 (@Buvim)

Date: 2020-10-13

s TR A

Date: 20201013

5030, 5050 5070 5000, 5110, 5130 5150, 5170, 5190, 5210, 5230,

Frequency (MHz)
$03CHILHY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

pEAKIL

AVG 54

3000, 00.
Frequency (M)

03CHILHY
PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim)

Date: 20201013

5030, 5050 5070 5090, 5110, 5130
Frea

o
ency (Wiz)

$03CHILHY

+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

150 5170, 5190, 5210, 5230,

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-3 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20201013

50 MAVMWMMMWAM«NWNM««WWN

PEAK_BE| 74

[ stz

0.

5310, 5330, 5350, 5370, 5390, 541
roquency (Hz)

180 5210, 5230 5250, 5270, 5290,
i

Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

0. 5430, 5460

Left blank

Avg.

Date: 2020-10-13

VG _BE 54|
500 = T
400) e
300
200
109
ErammrT)

Site

Cor

T80 5210, 5230 5260 5270, 5290, 6310, 5330, 5350, 6370, 5390. 5410,
Frequency (1Hz)

+03CHI1-HY
ndition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-4 of B49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

Vertical

Fundamental

Avg.

S U AR
PV A T

200) ,/(uj
s00)

=S

0 5030 5050, 5070. 5090, 5110, 5130 5150, 5170, 5190 5210 5230, 5260

Frequency (1Hz)

Site +03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

1 (@Buvim) Date: 2020.10.13 A @Buvim) Date:2020-10-13
1300 1300
1200 1200
1109 o)
1000 1000
900 904
500 w04
700 00— HT—VL R Y In PEAK(UMI)
609 1 \“’M‘u\m e G 54,
o R i AR prlory bt 509 T
- A Rk st
400 00, i
309 304
200 200
109 100
0 5030 5050, 5070, 5090, SW0. 5130 G150, 5170, 51%0. 5210, 5230, 5260 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2020-10-13
1300
1200
110
1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-5 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

1 Vertical Fundamental

1 (@Buvim) Date: 20201043
1300

1200

1109

oonjeny

900

500 ]
09
" Pty

B T e e e

0.

5310, 5330, 5350, 5370, 5300, 5410, 5430, 5460
roquency (Hz)

180 5210, 5230 5250, 5270, 5290,
i
Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2020-10-13

VG _BE 54|

400 ES e S —— e

180 5210, 5230 5260, 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-6 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH46 5230MHz - L
1 Horizontal Fundamental
1000 S 100.0]
700 / 700 H- 1L PR o o - PEAK(UMI,
o M oo I L)
500, At b i AN i st ot 500 it
409 4n.nWWMWM el
s
Site :03CHI1-HY Site 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
RO T00D000kz VoW 000 000K WA RO 1000 b0k 2 VoW 3000 000K WIS
Peak
s0q
wod
i
/
w
509 //’M
B e R
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
RBWELO0D000Ks VoW S 000K WAt
Avg. Left blank

TEL : 886-3-327-3456

Page Number : B2-7 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 20201013

1000 ey
a0 \
o -

s bl e

7

T

Site

180 5210, 5230 5250, 5270, 5290,
i

Condition

5310, 5330, 5350, 5370, 5390, 5410 5430,
roquency (Hz)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5160

Left blank

Avg.

Date: 2020-10-1

3

900) \

s00)

700)

600) “”‘*\ AG_BE54]
+

180 5210, 5230 5250, 5270, 5290, 5310, 5330, 53%0. 6370, 5300. 5410 5430, A
Frequancy (MHz)

Site
Condition

+03CHI1-HY
: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B2-8 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH46 5230MHz - L

1 Vertical Fundamental

1 (@BuVim) Date: 20201013 ) (@Buvim)

Date: 20201013

1300
1200
04|

1000) T 1000
900)

700 00— HT—VL R Y it PEAK(UMI)
o et

600]

A 54
sn) s -~ s0q] S—— R
100 400 et AR5
B s
209 204
200 20
100 10
. SO0 B070. 500, o, 510 510 S0 50, &0 S0 520 o0 7000, ED 000 ED w000 To00
Froquency () roquency (i)
site £03CHIL-HY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 91200-HF VERTICAL Condition PEAK(UNLI) 3m HORN 91200-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2020-10-13

0 5030 5050. 5070. 5090, 5110, 5130 5150, 5170, 5190 5210 5230, 5260
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-9 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH46 5230MHz - R

Vertical

Fundamental

Peak

1 (@BuVim) Date: 20201013

900)
809 PEAK_BE| 74
700

iyl

e P e

0.

180 5210, 5230 5260, 5270, 5290, 5310. 5330
Frequency (1Hz)

Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370, 5390 5410 5430 5460

Left blank

Avg.

Date: 2020-10-13

) |

Site

180 5210 5230 5250 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430, 5460
Frequency (1Hz)
+03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-10 of B49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 2020-1044

Avg.

500] w

F T e e A B e [
300]

200]

100]

e L R

site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

et aBovm) Date: 20201014
1500 1500
1200) 1200
10g 0
1000 1000
s0a) s00)
a0 a0l
g \W 00 peaum
00l - o0l
SO0 W 504
400 aq)
s00) 300
200) 200
100 100)
55630, 5050 5070, 50%. 511G, 5130 57505170, 5190, 210, 5230 5250, 5270, 290, S0, 634 o0 7000 000 o 5000 o 70
requency (MHi) Freauency (k)
site +03CHILHY sire 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBWA1000.000KHz VBW:3000.000KHz SWTiAuto
) aBoum) Date: 20201014
1300
1200)
1o0g
1000
s0a) F
a0
700
o0l

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-11 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Horizontal Fundamental

) (BuVim) Date: 20201014

100 “‘WW‘WW\

| pexiCoE 74
700 \
s i

500 Mﬂw»«*ﬁwww o

200 5230, 5250. 5270, 5290 5310 5330, 53%0. 5370 5390 5410, 5430, 5460
requoncy (WHz)
Site +03CHIL-HY

Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 20201014

o B

s00)

70|

600 VG B 54|

500] RS

R

400 e SO SR G

200 5230, 5250. 5270. 5290 5310 5330, 53%0. 5370 5390 5410, 5430, 5460
Frequency (MHz)
Site $03CHIL-HY

Condition * AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-12 of B49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

Vertical

Fundamental

Peak

A (@Buvim) Date: 20201014 vel(@BuVim) Date: 20201014
1300 1300

1200 1200

1100 o

1000 1000

-

s0g fuatubpimaioe! s0d

s00) | S0

00| 70— L P H—] L H PEAI(UNI)
L p ety sog ]
s00) i 500 u

9 AR i | b i I

0| i

300 304

200 200

100 00

00 5050, 5050. 5070, 5090. 5110, 5130, 5160. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340 000 7000, 3000, 000, 5000, G000, 7000
Frequency (MHz) Frequency (Hz)
site +03CHILHY Site 03CH11-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLL) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

A (@Buvim) Date: 20201014

0 5030, 5050, 5070, 5090, 510, 5130. 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5340
Frequency (MHz)

Site $03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-13 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - R

1 Vertical Fundamental

) (BuVim) Date: 20201014

sa Y

s00) WEAK_BE_74]
700

0 Wekingel

i, 1
500 i Koo

100 y
304
200)
100
700 5230 5250 5270 5290 5310 5390 5350, 6370 5390, SO 5430 5460
roquency (MHz)
site +03CHIL-HY
Condition +PEAK_BE_74 3m HORN 91200-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

A (@Buvim) Date: 20201014

90,0} -

s00)

70|

600 VG B 54|
500]

—

1
400
300|
200
100]
200 5230, 5250. 5270. 5290 5310 5330, 53%0. 5370 5390 5410, 5430, 5460
Frequency (MHz)
Site $03CHIL-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 B2-14 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

1 Horizontal Vertical

A 6Buvim) Date: 2020-10-13 el (@Buvim) Date: 2020-10-13
1300 1300]

1209 1200)

1109 10

1000 1000]

904 900

209 PEAK(UNI) 00 PEAK[UNI)
200l IR AR e Fe e R 7o A AR P A e e
609 VG 54 00 A6 54|
500 500 n

409 400)

309 300

209 209

100 100

000 4000.6000.8000. 17000, 16000, 20000 24000 20000, 32000 36000 40000 000 4000.6000.8000. 12000, 16000 20000. 24000, 28000, 32000, 35000, 400
Frequency (MHz) Frequency (MHz)

site +03CHIL-HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B2-15 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH38 5190MHz

1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 ] 609 VG 58
500 = 504 1 2

409 400)

309 309

200 200

100 100

000 4000.6000.6000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000 20000, _ 24000. 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B2-16 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH46 5230MHz

1 Horizontal Vertical

A (@BuVim) Date: 20201043 el (dBuVim) Date: 20201013
1309 1300]
1209 1200
1109 100
1009 100.0]
90.0) 900
800 PEAK{UNI) 200 PEAK(UNI)
200l I AR e F e A oo IR AR A e
00 AVG 54 600 VG 54
500) T > 500 1 2]
400 400
300) 300
200) 200)
100) 100
000 4000.6000.8000. 12000 16000, 70000 24000. 28000 32000 36000, 40000 000 4000.6000.6000. 12000, 16000 20000, 24000 28000. 32000 36000, 40
Frequency (M) Frequency (MHz)
Site +03CHI1-HY Site +03CHIL-HY
Condition + PEAK(UNII) 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 91200-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 B2-17 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

1 Horizontal Vertical

A (dBuVim) Date: 20201014 vel (dBuVim) Date: 20201014
1300] 1300

1200] 120.0)

1100 100

100] 1000]

9.0 904

2. IPEAK{URID 809 PEAK{UR)
oo IR AR A A A oo IR AR A —— A A
0| AV B4 60q) G 5
500 2 504

400 400

300/ 300

200) 200)

100 100

1000 4000.6000.5000. 12000 16000, 20000, _ 24000. 28000 32000, 36000 40000 000 4000.6000.6000. 12000, 16000 20000 24000,  20000. 32000  36000. 40000
Frequency (MHz) Frequency (MHz)

Site $03CHILHY Site 03CHI1-HY
Condition + PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNLL) 2m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-18 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

1 Horizontal Fundamental

1 (@BuVim)

Date: 2020-10-12 ) (@Buvim)

Date: 20201012

1300
1200

10,0 1
s00 '
L

PEAK_BE 74| 809 §
700 00— HT—VL R H Lt PEAK(UMI)
s00)

o0l
- o)
500 i, " 500 T T R e
400 an.nWJWMWW
209 204
200 20
100 10
= ww me  Bm mw S sm sseso o0 7000, ED 000 ED w000 To00
Froauency (W) requency (Hi)
site £03CHIL-HY Site 03CHILHY
Condition  +PEAK_BE_74 3m HORN 91200-HF HORIZONTAL Condition PEAK(UNLT) 3m HORN 91200-HF HORTZONTAL
 RBW:I000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) e oate: 2020.1012
1300
1200
1100
1000
309
w0 )
700 <
600 G BE 5
500
—
109
209
209
100
= S mee  Bm e S B 560
Frequency (Ha)
site £03CHIL-HY
Condition + AV6_BE_54 3m HORN 91200-HF HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B2-19 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT20 CH64 5320MHz
1 Vertical Fundamental
1000 /“”“”““x\ 1000
i
800 \w PEAK_BE 74 800
0.0 700 H- 1L PR o o Lt PEAK(UMI,
600 e w0y A6 54
500 SV IR RV e 504 e p— =
100 Y S
s
R T N = T T i e S
Site :03CHI1-HY Site 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
RO T00D000kHz VoW 000 D00Ks 1 SW Tt RO 1000 b0k 2 VoW 3000 000K WAL
Peak
s0q
wod
s00 ”T
80.0| \
70.0) \\
wd § il
- N i
00| &
T - =
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 B2-20 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report

No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Horizontal

Fundamental

A (@Buvim)

Date: 2020-10-13

Avg.

site $03CHILHY

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270. 5290, 5310, 5
Frequency (M

ency (Hz)

Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

oo P
od o
20d o
wod wod .
wod wod
o s
o g
700 qoof UT M T LW [ 1 PEAK(UNIY!
w ‘ ! w -
g st )
00| 40.0) WWWW“"M
s s
0 aq
o s
R A R A i B B S S W WG W R
i e
st oscHiLny site ssctiny
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
S MR AN o o000BoR v seot 200k s Surtne
Peak
oo R
0d
2od
wod
wod
o
m
e
w
a0 s -
o
s
0
s

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-21 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

Horizontal

Fundamental

1 (@BuVim)

Date: 20201013

g

309

109

a0 .

SO0 mAd MMWMMWMMW
9

PEAK_BE 74|

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

o
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ETERCBE T4 O 90 ORI ONTH
Peak Left blank
900 =
| \
700 /
609 / \ AVG_BE 54|
-
wnw%_«, &\“\NAN‘M_MW
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-22 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

Vertical

Fundamental

Avg.

0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 6340
i

Site
Condition

requency (1Hz)
+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

. vt 20201013 - vae: 20201013
1309 1300
1209 1200
o o)
1000 1000
90.0| W 90.0|
s 500
700 700 L A RE! 1f Lt PEAK(UMIY,
L 0y AVG_54
500 sl 500] P T PUT  s
‘”W 00| WM*”WW T
309 309
200 200
109 100
S Sosa ST SaSE 5. 5150 5150 570 S 5710, 525 550 5. 5 0 o ED e )
racuancy (e
Site 2 03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. e 20201013
1300
1200
o9
1000
s0d
s
70
Py
500 .
ad
309
209
100

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-23 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310 - R

1 Vertical Fundamental

—
] T
700 &
0.0ttt S L |
.

20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410 5430, 460
Frequency (1Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2020-10-13
1300
1200
110
1000
900 rT
700 /
609 / G B 54
500 i
Apgpmmm—pe T
309
200
100
720 5250 G20 5290 610 530 50 5370 500 G410 5430 5460
Frequency (WHe)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-24 of B49



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHTS0 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH58 5290MHz - L
1 Horizontal Fundamental
od
100.0| oy 100.0| 1
o0 st st and)
/
700 qoof UT M T LW [ 1 PEAK(UNIY!
500 / 604 I A6
- 500 hwwww.www e
s
R ) L u e
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
S MR AN o o000BoR v seot 200k s Surtne
Peak
0d
wod
o N
50.0) /
s /
40.0) ==
s
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
oo v sonk s St
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-25 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Horizontal

Fundamental

Peak

1 (@BuVim) Date: 20201013

.
900 ‘\
809 PEAK_BE 74|
700 Y
s00) z o
-
500 Y

220

Site
Condition

5350 5370, 539, 5410, 5430, 460
ency (HHz)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 2020-10-13

70
w00 N
w09 e

s SO BN O
400) =
300
200
109
20 5250, 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-26 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

1 Vertical Fundamental

1 @Buvim)

Date: 2020-10-13 A @Buvim) Date:2020-10-13
1309 1300)

1209 1200)

1100 100

1009 1000|

Y

90 909

809 809

700 00— HT—VL R Y Bl PEAK(UMI)
s : g
509 b 504 R

B

409 B

309 309

200 200

100 100

0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170 5190 5210, 5230. 5260, 5270 5300 000 2000, 3000, 000, 5000, 000 7000
Froquency (MHz) Frequency (MHz)

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @Buvim) Date: 2020-10-13

0 5030, 5050. 5070 5090, 5110 5130. 5150 5170, 5190, 5210. 5230 5260, 5270, 5300
Frequency (MHz)

Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 B2-27 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

Vertical

Fundamental

1 (@BuVim) Date: 20201013

U S v e e—

90.0) \

809 PEAK_BE 74|
700 i\

600 -

500

4
ot
B R |

Avg.

L X G B
o e

—

220

Site
Condition

5250 5270, 5290 6310, 5330, 5350 6370, 5390 5410, 5430, a0
Frequency (1Hz)

+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

.
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
s T oo T
Peak Left blank
-

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-28 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

1 Horizontal

Vertical

Peak

Avg.

1 (@Buvim) Date: 20201013 el (dBuVim) Date: 20201013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
09 IPEAK[UI) 200 PERK[U)
2ol AR U e e R oo UL ML T ey e
609 AVG 54 609 AVG 54
500 N 2 500] T 7
400) 400
300) 300
200 200)
109 100]
000 4000.6000.8000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000,  28000. 32000 36000, 40}
Frequency (Hz) Frequency (MHZ)
Site +03CHI1HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-29 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH62 5310

1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 ] 609 VG 58
500 T 7 509 B 7

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B2-30 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CHS58 5290MHz

1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 ] 609 A5 54
500 1 2 509 1 3

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B2-31 of B49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11a CH100 5500MHz

Horizontal

Fundamental

1 (@BuVim)

Date: 2020-10-12

) (@Buvim)

Avg.

+ AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

——
s00
70.0) e 700 L S o 1 L PEAK(UMIY,
w00 il ‘
wdl S SO WO sad R T
109 Y Fem————l
oy
ey o ety o
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
RW-I000.000KHiz VBWA3000000KH2 SWTAuto REW-1000.000KH2 VEW:3000000K+z SWT-Auto
Peak
o
1o
= )
60.0] A
Iy
wn‘—_—’,—/
S
e enc o
sie 03cHILHY
Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-32 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH100 5500MHz

1 Vertical Fundamental

1 (@BuVim) Date: 2020-10-12

) (@BuVim) Date: 20201012

1300
1200 1200
100 100
1000 1004
909 7 s0q|
800/ ‘J-‘V 80.0|
700 | 00— HT—VL I 1 L PEAK(UMIY,
@
a0 o0l i -
50 b s0q]
e L b
100 B00] s ppanpamnpr
209 204
200 20
100 10
= W S0 mm S0 S0 e 00510 o0 7000, ED 000 ED w000 To00
roquency (i) roquency (i)
site £03CHILHY Site 03CHII-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 91200-HF VERTICAL Condition PEAK(UNLI) 3m HORN 91200-HF VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2020-10-12

g J/N\
700 £

600)
500

350 5360, 5400,

EZs ET 540, 5500, 5510
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B2-33 of B49
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Horizontal

Fundamental

A (@Buvim)

Date: 2020-10-13

500 AR

100

350 530, 5400, 5420 5ad0.

el (dBuVim)

Date: 20201013

1300
1200
o)
1000
90
a0

oo UT I TPl

600]
500]

300
200)
100]

pEAKIL

(LSE—

o
o M

AVG 5

Avg.

500 e ——
AQVM—MM
00
20
109
T TN
reqvono ()
site 03cHILHY
Condition

+ AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

5460 5480 5500 5520. 5540, 5560, 590 000 2000, 300, 3000, 5000, 5000, 7
Frequency (MHz) Frequency (M)
site £ 03CHILHY Site 03CHILHY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (@Buvim) Date: 20201013
1300)
1200)
1100
1000)
900)

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-34 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

1 Horizontal Fundamental

Date: 20201013

3
700/ PEAR_BE(UMI)_B3
“ e :

,

s0d R T NN EN——

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-35 of B49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH102 5510MHz - L

Vertical

Fundamental

Avg.

00 ‘r/T‘
/ \
oy )

e~

—

Site

Condition

350 5360 5400 5420 5440, 5460, 5480,
Frequency (MHz)
+03CHIL-HY

+ AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

5500 5520 5540,

5560, 5590

Left blank

) @uvim) Date: 20201043 ) @Buvim) Date: 2020.40-13
1300 1300
1200 1200
100 0]
100.0| /«wﬁf‘"ﬂ/" 100.0|
900 | 904
700 ! Y el e | S S SN o BT ¥ L peakuin
a0 2 600
i )
5000 s a2 "ot 500 P ———
v nsr s s
400 400[ ettt
300 300
200 200
100 109
S0 0 GA00 S G0 Gie0. SA0 500 S oAb 5ee0 50 00 7000, T 000, ET ED 700
roquency (I:) roquency (i)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
 RBW1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @suvim) Date: 20201013
1300
1200
1100
1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-36 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

1 Vertical Fundamental

Date: 20201013

100

a0

w00

700 \w«v pet_ocqnn. 8
o S, p

500 ot

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (1Hz)

site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-37 of B49



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH106 5530MHz - L

Horizontal

Fundamental

A (@Buvim) Date: 20201013

el (dBuVim)

Date: 20201013

1300
1200
o)
1000
90
a0

oo UT I TPl

600]

pEAKIL

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

Y S VY s00) e et
40,0 40.0| MM“’M i
s
eSS e e B R o
Condition : PEAK_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
00 S00K T vowsced o0 Suae o o000BoR v seot 200k s Surtne
Peak
0d
wod
- B
]
60.0) /
” I
Aw———-mv—""ﬁlw
s
SRS B BB R B
Condition : AV6_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-38 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Horizontal Fundamental

Date: 20201013

S5
m
\
60.0 At

g i, !

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-39 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - L

1 Vertical Fundamental

1 (@BuVim)

Date: 20201013 ) (@Buvim)

Date: 20201013

1300
1200
04|

R 1000
900) f 90|
s00) s00)
700 00— HT—VL R H L PEAK(UMI)
s00) 600]

AV 5,
50001 iy 500 mev%ﬂ”
400 200 i
309 304
200 200
109 100
G50 5360 00 5420 544D 5460 5AB0 5500, 5520 G540 5660 5590 000 2000, 3000 000 5000 G000 7000
Frequency (MHz) Frequency (MHz)
site +03CHILHY Site 03CHIL-HY
Condition + PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNLI) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHzZ SWT:Auto
A (@Buvim) Date: 2020-10-13
1300
1200
110
1000
900 .
800 |
500 ,

309
209
100
350 5380 500 5420, 5440, 560 5480 5600, 5620, 54D, 560 5590
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number 1 B2-40 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH106 5530MHz - R

1 Vertical Fundamental

Date: 20201013

S
200

w00

700} \ PEA B 83
o T 1

5450 5480, 5500, 5520, 5540, 5560, 5580, 5600, 5620, 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (1Hz)

site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-41 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH100 5500MHz

1 Horizontal Vertical

1 (@Buvim) Date: 20201013 el (dBuVim) Date: 20201013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
09 IPEAK[UI) 200 PERK[U)
2ol AR U e e R oo UL ML T ey e
609 AVG 54 609 AVG 54
509 s00] H
400) 400
300) 300
200 200)
109 100]
000 4000.6000.8000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000,  28000. 32000 36000, 40}
Frequency (Hz) requency (WHz)
Site +03CHI1HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 B2-42 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH102 5510MHz

1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 2 509

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B2-43 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH106 5530MHz

1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 ] 609 VG 58
500 1 504 T

00 ‘[ a0

309 I 309

200 200

000 4000.6000.6000 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number 1 B2-44 of B49
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT40 CH142 5710MHz - L

1 Horizontal Fundamental

1 (@BuVim) Date: 20201013 ) (@Buvim)

Date: 20201013

1300
1200
04|

1000 ua 1000
909 s0q|
309 s0ql
109 1 [ A s RV

70 ' ¥ L peakun
609 ,w"lﬂ 60

- )
L L 504 o A ST
400 400 e
300 304
200 20|
100 104
350 5380,5400. 5420, 54405460, 5480.5500. 5520.5540.5560.5560.5600. 5620, 5640.5660. 5600 5700, 574 00 2000, 3000, 000, 5000, 000 700
Froquency (Hz) Froquency (MH:)
Site :03CH11-HY Site. 03CHI1-HY
Condition : STRADDLES U-NIT-1&2A 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2020-10-13

1300
1200
110
1000

s

600) i

500 L
1

300

200
109

350 5360.5400. 5480550

0.5540.5560. 5580.5600.5620.5640.5660.5680. 5700, 5740
Frequency (MHz)
Site +03CHI1-HY
Condition + U-NIT-182A AVERAGE 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-45 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
1 Horizontal Fundamental
::: LRMMWWWWMW
Condition : STRADDLES U-NII-142A 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-46 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 3 Straddle Channel Band Edge @ 3m

ANT

802.11ac VHT40 CH142 5710MHz - L

Vertical

Fundamental

Avg.

300)
200
109

500
1 SV U S S

350 5380, 5400 5420.5440.5450. 5480, 5500, 5520.5540.5560. 5580.5600.5620, 5640, 5660.5680.5700. 5740,

Frequency (MHz)

Site +03CHI1-HY

Condition : U-NIT-182A AVERAGE 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

-
70.0) 1 g 700 L A RE! [ PEAK(UMIY,
500) 50,0 WMWA%M A P
400) 00| i A
o
ks Y 0 A v e o
Site 2 03CH11-HY Site. :03CHI1-HY
Condition : STRADDLES U-NII-1&42A 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
AR R A ot v e a0t At
Peak
g
b
i
w

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B2-47 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
1 Vertical Fundamental
oy =,

900) \

309

109 MMM | StRADDLES U820

a0 "
hremboliesson g s posstoad|

700 5730, 5750, 5770. 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CHILHY

Condition : STRADDLES U-NII-142A 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B2-48 of B49



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 3 Straddle Channel Harmonic @ 3m

ANT 802.11ac VHT40 CH142 5710MHz

1 Horizontal

Vertical

1 (@Buvim) Date: 20201013

IPEAK[UI)

2ol AR U e e

AVG 54

000 4000.6000.8000. 12000, 16000. 20000, _ 24000 28000. 32000, 36000, 40000
Frequency (Hz)

site +03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL

Peak

Avg.

el (dBuVim) Date: 20201013

1300
1200
o
1000
90
w0

oo UL AL UL [ B IS |

60.0]

PERK[U)
|

AVG 54

50
400
304
200
100

7

Site

Condition PEAK(UNTI) 3m HORN 9120D-HF VERTICAL

000 4000.6000.8000. 12000 16000.  20000. 24000,  28000. 32000 36000, 40}
Frequency (MHZ)

£ 03CHIL-HY

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 B2-49 of B49



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

0+1 Horizontal Fundamental

) @Bvim) Date: 2020-10.08 el gBuvim) Dote: 20201008
1300 1304
1200 1200)
110.0| 10.0| 3
1000 1004)
900) 904
s00) 804
700) 1 f T e L === H bt ——Peakumn
““ R ! =
0.0 Gt s00] WWWWWM»“ Ftiis e
400 A00[ ot
300 304
200 200
100 100
0 5030, 5050 S070. 5090 110, 5130 5150, 5170 5190, 620 5230, 5200 00 200, 3000, 000 5000, w000, 7000
Frequency (WHz) Frequency (HH:)
site $03CHIL-HY site $03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNLT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto + RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak

Date: 2020-10.08

1000)
900)
s00)

700)
600)
500
w1

300)
200
109
0 5030 5050, 5070, 5090. 5110, 5130 5150, 5170, 5190, 5210 5230 6260
Frequency (Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-1 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11a CH36 5180MHz

0+1

Vertical

Fundamental

Avg.

1000
900
500
700

:: PARSRNENENE

300)
200
109
5030, 5050 5070, 5090, 5110, 510 5150 5170, 5190, 5210, 5230 5250
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

‘

700) i 700l — L e — Y = PEAK(UMI)
" il WA g *' i
0.0 kb s00] MW o
400 A00[_ g g
Site +03CHI1-HY Site +03CH11-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

e e oo

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-2 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

0+1 Horizontal Fundamental

1 (@Buvim) Date: 2020-10.08

e som) Date 20201008
1500 1500
1200 1200
110, 10.0| 1
1009 M 1004
200 s0q)
a00) s00)
700 Toa T 1 L peacum|
00l 0ol s
50,00 mhs ettt = 500] WM B it
ad ad WW,W
300 300
200 200
100 100
S0 S0 Sa0. S0 G50 50 S0, G0 S0 S0 50 o0 2000, D w000 £ a00 7
Freauency () Freqvency )
site £ 03CHILHY sire 03CHILHY
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
 RBW:1000,000KHz VBW:3000000KHz SWTiAuto RBW:1000.000KHz VBW:3000.000KHz SWTiAuta
Peak
s By et 20201008
130
1200
10
100

PP ISR ——L

309

200

100

5030, 5050 5070 5090, 5110, 5130 5150 5170, 5190, 5210, 5230 5260

Frequency (MHz)

site $03CHILHY

Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-3 of B44



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

0+1

Horizontal

Fundamental

Peak

1 (@BuVim)

Date: 2020-10.08

s oy

\

BN

VTE I

PEAK_BE| 74

180

Site
Condition

5210, 5230. 5250, 5270 5290, 5310, 5330,
Frequency (1Hz)

+03CHI1HY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5350, 5370 5390, 54

0. 5430,

450

Left blank

Avg.

Date: 2020-10.08

900
500
700
500

VG _BE 54|

%9 WL
400 e e
309
200
100
T80 5210 5230 5260 5270, 5290 6310 5330, 530, 5370, 5390, 510 430 5460
Frequency (HHz)
site +03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-4 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - L

0+1

Vertical

Fundamental

Avg.

500
B pa

P L IPRUU SN AN v
300
200
109

0 5030 5050. 5070. 5090, 5110, 5130 5150, 5170, 5190 5210 5230, 5260

Frequency (1Hz)

Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

vt 20201008 — vae: 20201008
1309 1300
1209 1200
o o)
1000 e ”W‘k 1000]
s0d %0
s 500
70.0) 700 L I il PEAK(UMIY,
Py . o, o0
0.0 cheanersestmdn A A oA A st s0.0] hiafe}
400 PR Ee———e
309 309
200 200
109 100
I O | oo ED i ED e )
Pscsonc (i rocuency (i)
Site 2 03CH11-HY Site. 03CHI1-HY
Condition + PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. e 20201098
1300
1200
o9
1000

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-5 0of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

0+1 Vertical Fundamental

1 (@BuVim) Date: 2020-10.08

1000)
900)
809 PEAK_BE| 74
700
s00)

50.0 Mm VAl i L il il

b

0.

5310, 5330, 5350, 5370, 5390, 5410, 5430, 5460
roquency (Hz)

180 5210, 5230 5250, 5270, 5290,
i
Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 2020-10.08

609 \_,\ AVG_BE 54
500

180 5210, 5230 5260, 5270, 5290, 6310, 6330, 5350, 6370, 5300. 5410, 5430 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-6 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH42 5210MHz - L

0+1 Horizontal Fundamental

A (@Buvim) Date: 2020-10.08

el (dBuVim) Date: 20201008
1300) 1300
1200) 1200
1100 0| 1
1000) e 1000
AR fhﬂf\
900) 900
300 200
700 700] pEAKIL

= \WNM

e S

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL
o VW S0 W oo o oo A

s

s00 5 DYy

500 /

50| 4

B Rk

o —

s
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-7 of B44



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

0+1

Horizontal

Fundamental

1 (@BuVim) Date: 2020-10.08

T “‘MV’\

PEAK_BE, 74|

Avg.

909 "\,V

500

609 AVG_BE| 54|
50 N

400)

300

200

109

200 5230 5250. 5270. 5290, 6310, 5330 5350, 6370. 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

X
w0 MARAACL NN
50.0f Al A R s A
o
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
ETERCBE T4 O 90 ORI ONTH
Peak Left blank

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-8 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - L

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2020-10.08

) @Bu

Avg.

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

vae: 20201008
1309 1300
1209 1200
o o)
1000 AN 1000
s0d %0
70.0) N 700 L I o il PEAK(UMIY,
Py " o0 i
O P % sod o T
—
40.0| 400| MUMMW
309 309
200 200
109 100
S Sasa ST S SO 5150 5150 570 S 5710, 525 550 570, 5 T oo ED i ED e )
racuancy (e Freauency i)
Site 2 03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
{RBW:I000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
Peak
. vt 20201008
1300
1200
o9
1000
s0d .
s
70
Py /
509 8.V -
wnmw*“”’m N
309
209
100
oS FasT 5070 S SO S50 5150 570 516 5790 5750 550 570 5 B 50
racuancy (e
site -03cHiLHy
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: B3-9 of B44



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH42 5210MHz - R

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2020-10.08

100.0] Yo g

900)

809 PEAK_BE, 74|
700 \

00l RIS VAN

S
500 b

200 5230 5250. 5270, 5290, 5310, 5330
Frequency (1Hz)

Site +03CHI1HY

Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

350 5370 5390, 5410, 5430. 5460

Left blank

Avg.

Date: 2020-10.08

o
3
N
s =
400 \

VG _BE 54|

200 5230 5250. 5270. 5290, 6310, 5330 5350, 6370. 5390 5410 5430, 5460
Frequency (1Hz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-10 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 - 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11a CH36 5180MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20201013 el (dBuVim) Date: 20201013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
09 IPEAK[UI) 200 PERK[U)
2ol AR U e e R oo UL ML T ey e
609 AVG 54 609 AVG 54
509 T s00] - B
400) 400
300) 300
200 200)
109 100]
000 4000.6000.8000. 12000, 16000, 20000, 24000  28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000, 20000. 24000,  28000. 32000 36000, 40}
Frequency (Hz) Frequency (MHZ)
Site +03CHI1HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-11 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH38 5190MHz

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 - 2 509 -

409 400)

309 309

200 200

100 100

000 4000.6000.6000, 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000 20000, _ 24000. 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-12 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 1 5150~5250MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH42 5210MHz

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 . 509 .

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-13 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

0+1 Horizontal Fundamental

1 @BuVim) Date: 2020-10.08 ) (@Buvim)

Date: 20201008

1300
1200

1109 o)
1000 1000
900 904
500

PEAK_BE 74| 809 §
70.0) 00— HT—VL R Y Lyt PEAK(UMI)
500

S 609 AVG 54
w0 N Ao s A 504 m—— T
) w0 M

|5

309 309

200 200

100 100

300 2 5350, w70, 5390, ED 430, 5450, 5460 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)

site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2020-10.08

VG B 54|

400) I —— |

300 5330, 5350, 370, 5390, EID 5430, 5450, 5450
Frequency (MHz)

Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-14 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH64 5320MHz

0+1 Vertical Fundamental

1 (dBuvim) Date: 2020.10.08 A @Buvim) Date:2020-10.08
1309 1300)
1209 1200)
1100 100
1009 1000|
90 909
209 PEAK_BE 74 809 §
700 s, 00— HT—VL R 1 e PEAK(UMI)
w i
500 o 504 AR T
409 An.nM
309 309
200 200
100 100
300 =3 S0 5. 500 ED 430, 5450, 5460 000 2000, 3000, 000, 5000, 000 7000
Frequency (MHz) Frequency (MHz)
site $03CHIL-HY Site 03CHII-HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
A (dBuvim) Date: 2020-10.08
1309

1000
900

500

00/

600, VG B 54|
500

e
400) —_—
300
200
109
300 5330, 5350, 370, 5390, EID 5430, 5450, 5450
Frequency (MHz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B3-15 of B44
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

0+1

Horizontal

Fundamental

Peak

A (@Buvim) Date: 2020-10.08

1300
1200
10
1000
900
500

700
s00)

iE

. ") \

400
300
209
109

site
Condition

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170. 5190 5210. 5230, 5250, 5270. 5290, 6310, 53
Frequency (MHz)

$03CHILHY

+PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

el (dBuVim)

Date: 20201008

1004

a0

a0

T UL T — peacun,
o0l R—x
500 G T L

00| st

30

20

100

1

000

Site
Condition

2000, 300, 3000, 5000,
Frequency (M)
03CHILHY

PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000, 7

Avg.

A (@Buvim)

Date: 2020-10.08

-

=

100

site
Condition

5030, 5050, 5070, 5090, 5110, 5130, 5150, 5170,
Frea

) 5190, 5210, 5230, 5250, 5270. 5290, 5310, 5
ency (Wiz)

$03CHILHY
+ AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-16 of B44



ssamonas. FCC RADIO TEST REPORT Report No

. . FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH62 5310 - R

0+1 Horizontal Fundamental

1 (@BuVim) Date: 2020-10.08

1000) /V\/"/ﬂql'/\

B L S e |

300
209
109
20 5250, 5270, 5290 6310, 5330, 5350 370, 5390 5410 5430, 460
Frequency (1Hz)
Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

"
w0
)
o
10
a09 P P
w00 |
700 /
600 / G B 54|
500, A\
wnw«-‘""*"““/ RS SN S SO SR
00
200
100
R - TN -
Froency i)
sie 03cHILIY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-17 of B44



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - L

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2020-10.08

1300)
1200)
110

!
900)
s00)
700

s00)
1

0 5030, 5050, 5070, 5090, 5110 5130, 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5
Frequency (1Hz)

Site +03CHI1HY
Condition +PEAK_BE_74 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Date: 20201008

nial PEAK(UIY

AVG 54

2 st SR

o

PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

5000. 5000. 7000

Avg.

A @BuVim) Date: 2020-10.08.

0 5030, 5050, 5070, 5090, 5110, 5130. 5150, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5310, 6340
Frequency (1Hz)

+03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-18 of B44



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH62 5310 - R

0+1 Vertical Fundamental
wog e
s00 i \
«d — (.
50,0k v s b it
s
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL
RO T00D000kHz VoW 000 D00Ks 1 SW Tt
Peak Left blank
s0q
wod
009 r/r.»l
i
s ]
40 gl \\"WMW
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
RBWELOGD000ks VoW S 000K Tt
Avg. Left blank

TEL : 886-3-327-3456

Page Number

FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

0+1 Horizontal Fundamental

A (@Buvim) Date: 2020-10.08

sod
‘
o A
700 qoof UT M T LW [ 1 1) I V(T
: — S
o / e —
T

40| AnaWWMWW
s

S ST oSS0 E S S B S 50 . 0 0 S
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2020-10.08

}’\/W"\
a0
709

/
509 /

400 et

100

5030, 5050, 5070, 5080. 5110 5130, 5150 5170, 5190, 5210, 5230 5260. 5270, 5300
Frea

51
ency (Wiz)
site $03CHILHY
Condition + AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-20 of B44



ssamonas. FCC RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

0+1

Horizontal

Fundamental

1 (@BuVim) Date: 2020-10.08

/

500w/

a0 T W T \
w00
100

\ PEAK_BE 74|

4
S - stee]

Site

220 5250, 5270, 5290 5310, 5390,
Frea

)
+03CHI1HY

5350, 5370, 539%. 5410, 540, 460
y ()

Avg.

\ VG B 54|

220 5250, 5270, 5290 6310, 5330 53
Frequency (M

Site
Condition

0 370, 5300 5410 5430, a0
[

+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Condition + PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3000 000KHz SWT:Auto
1 (6B Date: 2020-10.08
1300
1200
110
1000

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 2 5250~5350MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH58 5290MHz - L

0+1 Vertical Fundamental

1 @Buvim)

Date: 2020.10.08 ) @Buvim) Date: 20201008
1300 1300

1200 1200

100 0]

1000 A 1000

900 904

500 400

709 / oo T T TU Ll i i peakuin
600 wj 60| AVG_ 54
.y . sad T mecer
100 R PR Vo e

300 309

200 200

100 109

SO0, 5050 070, 5050 510 5130, 5160, G170 5150 5210, 5230, 5260 5270 5300 00 7000, T 000, ET ED 700
Froauency (iz) Frequency (H:)

Site 2 03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE_74 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A @Buvim) Date: 2020-10.08

0 5030, 5050. 5070 5090, 5110 5130. 5150 5170, 5190, 5210. 5230 5260, 5270, 5300
Frequency (MHz)
Site +03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456

Page Number : B3-22 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT

Report No

. . FRO70405E

WIFI

Band 2 5250~5350MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH58 5290MHz - R

0+1

Vertical

Fundamental

1 (@BuVim) Date: 2020-10.08

[v/“m/”wwmw\
PERK BE 74
\
\

/

220

Site

.
soafuthurisd TMWWM
)

)
5250, 5270, 5290 5310, 5390, 5350 5370, 5390 5410, 5430, 460
Froquency (MHz)

+03CHI1HY

Avg.

Site
Condition

5250 5270, 5290 5310, 5330, 5350,
Frequency (1Hz)

+03CHI1-HY

: AV6_BE_54 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Condition :PEAK_BE_74 3m HORN 9120D-HF VERTICAL
TERCAET R VRO,
Peak Left blank
000 ARl pve s
e
0. f AVG_BE_54
./ -
s00f= e S S

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FRO70405E

Band 2 - 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI

Band 2 5250~5350MHz Harmonic @ 3m

ANT

802.11ac VHT20 CH64 5320MHz

0+1

Horizontal

Vertical

Peak

Avg.

1 (@Buvim)

Date: 2020-10-13

el (dBuVim) Date: 20201013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
09 I IPEAK[UI) 200 - PERK[U)
2ol AR U e e R oo UL AL UL 1 B S IS Y H |
609 AVG 54 609 AVG 54
500 s00]
T z i 7
400) 400
300) 300
200 200)
109 100]
000 4000.6000.8000. 12000, 16000, 20000, _ 24000  28000. 32000, 36000, 40000 000 4000.6000.8000.
Frea )

ency (HHz)

Site +03CHI1HY
Condition

+ PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL

Site £ 03CHIL-HY
Condition

2000, 16000, 20000.
Frequency

PEAK(UNTI) 3m HORN 9120D-HF VERTICAL

24000, 28000, 32000 36000, 40
()

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH62 5310

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 B 7 509 B 3

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-25 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 2 5250~5350MHz Harmonic @ 3m

ANT 802.11ac VHT80 CHS58 5290MHz

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 R 2 509 7 i

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-26 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

0+1 Horizontal Fundamental

1 (@BuVim) Date: 2020-10.08

) @Buvim) Dates 20201008
1300 1300

1200 1200

.

100 100

100.0| f\N\\[\\ 100.0|

00 / w0

sngl At 400

109 Sy peax sz o3 Tl AT L] o A peakuin
500 B L L S 600

o i )
50.0 | 50.0/ WWW A
T Y |

400 00|t

209 204

200 20

100 10

5 S0 wo mm smo Sae e iasms o0 7000, ED 000 ED w000 To00
froquency (e) roquency (i)

Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-27 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11a CH140 5700MHz

0+1 Vertical Fundamental

110.0f 10,0 1
wnd |
o \

\ 90|
3\

w00 w0l
700 V\ peAK BEw 03 To0f WP o A peaqu,

e SN Yo

i AVG 53]
s00] P ——T——
s M,.ﬂwwwv"‘
409 L e 1
300 300
200 200
100 109
3 woo we s s sn s siensies 00 7000, T 000, ET ED 700
Froquency () Froquency (iH:)
Site :03CH11-HY Site. 03CHI1-HY
Condition : PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-28 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - L

0+1 Horizontal Fundamental

A (@Buvim) Date: 2020-10.08

N o 2021008
w0 0
w0 10
o g
100 INa. 100
209 oy
w / by
1 \W g UL L sencum)

o0 ] /’”““”J i s0d
PY SE——————————_Y P 500] W»W WE‘

Y SIS e
304
209
109

350 5380, 5400, 5420 5440. 5460. 5430 5500. 5520 5540 5560, 590 000 2000, 300, 3000, 5000, 5000, 7
Frequency (MHz) Frequency (M)

site £ 03CHILHY Site 03CHILHY

Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL Condition PEAK(UNTT) 3m HORN 9120D-HF HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

o oo 20201008
109
10
100
109
5
a0 A
w00 /
700
609
o
509 e ]
B e N M
00
20
109
TN )
reqveno ()
site 03cHILHY
Condition : AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-29 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

0+1 Horizontal Fundamental

Date: 2020-10.08

- | /W\

| e et
s %

50.0] B s VS AR R RS
400

309

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF HORIZONTAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-30 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - L

0+1 Vertical Fundamental

1 (@BuVim) Date: 2020-10.08 ) (@Buvim) Date: 20201008
1300) 1300
1200) 1200
110 04|

1000 It 1000
90.0 J‘ 90.0|
w00 / w0d
700 i { 700 L I o bt PEAK(UMIY,
Py { el % o0 |

50.0 N

e
AR s0q o ——— e
409 00, ,‘MM
209 204
200 20
100 10
S0 w0 S0 S Sio S0 oo G0 5520 550 S 5890 o0 7000, ED 000 ED w000 To00
roquency (I:) roquency (i)
site £03CHILHY Site 03CHII-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 91200-HF VERTICAL Condition PEAK(UNLI) 3m HORN 91200-HF VERTICAL
 RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Bovim) Date: 2020.1008
1300
1200
1100
1000

309
209
100
350 5380 500 5420, 5440, 5460 5480 5600, 5620, 540, 560 5590
Frequency (MHz)
Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-31 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH102 5510MHz - R

0+1 Vertical Fundamental

Date: 2020-10.08

1000 ~n
o ”\V\
s00)

1 L_\u PEAK_BEM) B3]
00| ""\‘W

L P PRSIV PR L S

450 5400, 5500, 5520, 5540, 5560, 5500, 5000, 5620. 5640, 5660, 5680, 5700, 5720, 5740, 5765
Frequency (MHz)
site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : B3-32 of B44



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH122 5610MHz - L

0+1 Horizontal Fundamental

1 (@Buvim)

oot 20201098 ot dwavm) bae: 20201008
1509 100
1200 1200
109 woq
1009 WWMMW 1009
. f
800 ) s00)
70 e Tadi L\% wd UT LT gy R s
R —— | 509 R TR R
40,0 40, M
09 s0q
209 | 209
109 109
505560 5400 5426, 540, 546 5480 S5O 5570554 5550 S5E 5500 5870 540, 56 59805700 L) o0 o0 e % 7
Freasency () Freauency (i)
site {03CHILHY site o3CHILHY
Condition + PEAK_BE(UNII)_B3 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@Buvim) Date: 2020-10.08

P B

100

350 5360, 5400, 5420, 5440, 5460, 5430, 5500, 5520, 5540, 5560, 5560, 5600, 5620, 5640, 5660. 56605700
Frequency (MHz)
site $03CHILHY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF HORTZONTAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT

Report No

. . FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH122 5610MHz - R

0+1 Horizontal Fundamental
o
‘33‘.3 v e
:: Fosirmile s
Giition  :heaKBEGUNITY 53 3m HORN 120D-HF HORTZONTAL

Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

1 B3-34 of B44



FCC

SPORTON LAB.

RADIO TEST REPORT

Report No. : FRO70405E

WIFI

Band 3 5470~5725MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH122 5610MHz - L

0+1

Vertical

Fundamental

Peak

1 (@BuVim) Date: 2020-10.08
1300)

1200)

110

1009 et

900)

s00) ! gy
700

s00)

1 e
Lt
0.0t mnit
ad
309
200
109

350 5360, 5400, 5420, 5440, 5460, 5480, 500, 5520, 540, 5560, 560 5600, 5620, 5640, 5660, 5680.5700
Froquency (1Hz)

site $03CHIL-HY
Condition +PEAK_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

) @Bu

Date: 20201008

1300
1200
04|
1000
90|
s00)
00— HT—VL
600]

(R ET o ! u/\ peakuin

AV 54,

s00]

JUT: RS T

300]
200]

e
o

000

Site
Condition

2000,

03CHII-HY
PEAK(UNIT) 3m HORN 9120D-HF VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

3000,

1000, 5000. 5000. 7000
Froquency (MiHz)

Avg.

A @BuVim) Date: 2020-10.08

i
w09

i

09 e

o

50.0 —""//

350 5360, 5400, 5420, 5440, 5460, 5480, 500, 5520, 540, 5560, 580 5600, 5620, 5640, 5660, 5680.5700
Frequency (MHz)

Site +03CHIL-HY
Condition + AV6_BE(UNIT)_B3 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

WIFI Band 3 5470~5725MHz Band Edge @ 3m
ANT 802.11ac VHT80 CH122 5610MHz - R
0+1 Vertical Fundamental
g SR R
b \”W“"”“‘“W«M o
iy i S
Peak Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11a CH140 5700MHz

0+1 Horizontal Vertical

1 (@Buvim) Date: 20201013 el (dBuVim) Date: 20201013
1300) 1300
1200) 1200
1100) 00|
1000) 1000
900) 90|
09 IPEAK[UI) 200 PERK[U)
2ol AR U e e R oo UL ML T ey e
609 AVG 54 609 AVG 54
500 T 500] T 2
400) 400
300) 300
200 200)
109 100]
000 4000.6000.8000. 12000, 16000. 20000, _ 24000 28000. 32000, 36000, 40000 000 4000.6000.8000. 12000 16000.  20000. 24000,  28000. 32000 36000, 40}
Frequency (Hz) Frequency (MHZ)
Site +03CHI1HY Site $03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL Condition PEAK(UNII) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-37 of B44
FAX : 886-3-328-4978



ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT40 CH102 5510MHz

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 T PEAK(UNI) 800 - PEAK(UNI)
oo TR A A 700 AR AR R
609 A6 54| 609 A6 5,
500 1 2 509 T 2

409 ‘[ 400)

309 I 309

200 i 200

100 | 100

000 4000.6000.6000 12000, 16000, _ 20000. 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000, 20000, _ 24000, 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Band 3 5470~5725MHz Harmonic @ 3m

ANT 802.11ac VHT80 CH122 5610MHz

0+1 Horizontal Vertical

1 (6Buvim) Date: 2020.10.13 evel (dBuvim) Date: 20201013
1309 1300]

1200 1200)

1109 00

1009 1000)

904 909

209 PEAK(UNI) 800 PEAK(UNI)
oo MR AR A oo AR AR R —— A
609 A6 54| 609 A6 5,
500 1 509 T

409 400)

309 309

200 200

100 100

000 4000.6000.6000 12000, 16000, _ 20000, 24000, 20000, 32000, 36000, 40000 000 4000.6000.000. 12000, 16000 20000, _ 24000. 20000, 32000, 36000, 40000
Frequency (MHz) Freauency (MHz)

site $03CHIL-HY site 03CHIL-HY
Condition + PEAK(UNIT) 3m HORN 9120D-HF HORTZONTAL Condition + PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

Peak

Avg.

TEL : 886-3-327-3456 Page Number : B3-39 of B44
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ssamonas. FCC RADIO TEST REPORT Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - L
0+1 Horizontal Fundamental
10 Al
ol I
700, = 700 H- 1L PR o 1 L PEAK(UMIY,
wd f
s0q) 2 il e s0q] mew.www/ ==
100 LY e T
s
S N S s s S B B
Site :03CHI1-HY Site 03CHI1-HY
Condition : STRADDLES U-NIT-142A 3m HORN 9120D-HF HORIZONTAL Condition PEAK(UNIT) 3m HORN 9120D-HF HORIZONTAL
AW 1000000z VDU 3000 000K SWT A RO 1000 b0k 2 VoW 3000 000K WIS
Peak
s0q
wod
s00 id
w
g
1 .
i N O N O B Z A B
e o8 R e
Condition : U-NII-1&2A AVERAGE 3m HORN 9120D-HF HORIZONTAL
RoWIo0n 000k s VoW S 000Ks WALt
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
0+1 Horizontal Fundamental

Date: 2020-10.08

80.0| “4"\

700 Vg, | STRADDLES UAA824]
609 e

500 Badal LSO PO NP A AR P

700 5730, 5750, 5770. 5790, 5810, 5830, 5050, 5670, 5890 5910, 5030, 59
Frequency (1Hz)

Site +03CHILHY

Condition : STRADDLES U-NIT-142A 3m HORN 9120D-HF HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 Straddle Channel Band Edge @ 3m

ANT 802.11ac VHT40 CH142 5710MHz - L

0+1 Vertical Fundamental

) @Buvim) Date: 2020-10.08 A (@Bavim) Date: 20201008
1300 1304)
1200 1200)
1109 1100
1000 1004
900) 904
s00) 804
700 : 00— HT—VL R Y =R PEAK(UMI)
s00) LAz L 504 P & R T
400 00| WMW““““
300 304
200 20|
100 104
350 5380,5400. 5420, 5440.5450. 5480.5500. 5520.5540.5560.5560.5600. 5620, 5640.5660. 5000 5700, 574 00 2000, 3000, 000, 5000, 000 700
Froquency (HHe) Froquency (MHy)
site +03CHIL-HY site $03CHILHY
Condition + STRADDLES U-NTI-162A 3m HORN 9120D-HF VERTICAL Condition PEAK(UNIT) 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

A (@BuVim) Date: 2020-10.08

350 5380, 5400, 5420.5440.5450. 5480, 5500, 5520.5540.5560. 5580.5600.5620, 5640, 5660.5680.5700. 5740,
Frequency (MHz)
Site +03CHI1-HY
Condition : U-NIT-182A AVERAGE 3m HORN 9120D-HF VERTICAL
+ RBW:1000.000KHz VBW:3.000KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 3 Straddle Channel Band Edge @ 3m
ANT 802.11ac VHT40 CH142 5710MHz - R
0+1 Vertical Fundamental
JQZZWWL
80.0) ”’mrm\.
by A= 2 I .
500) Nttt ot b b b
Condition : STRADDLES U-NII-1&2A 3m HORN 9120D-HF VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

Avg. Left blank Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FRO70405E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI

Band 3 Straddle Channel Harmonic @ 3m

ANT

802.11ac VHT40 CH142 5710MHz

Peak

Avg.

RO 111 O B e s o S S (N Y B

AVG 54

500 5 2

10,

000 4000.6000.8000. 12000, 16000. 20000,

24000 28000 32000 36000 40000

Frequency (MH2)

Site $03CHILHY

Condition + PEAK(UNIT) 3m HORN 91200-HF HORTZONTAL

0+1 Horizontal Vertical
. [ s J—
s0d g
g g
g o
wog g
o |
s00 PEAK{UNI) 200

oo UL AL UL [ B IS |

60.0]

PERK[U)
|

AVG 54

50
400
304
200
100

T >

Site

Condition PEAK(UNTI) 3m HORN 9120D-HF VERTICAL

000 4000.6000.8000. 12000 16000.  20000. 24000,  28000. 32000 36000, 40}
Frequency (MHZ)

£ 03CHIL-HY

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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<TXBF Mode>

Band 1 - 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m
ANT 802.11ac VHT40 CH38 5190MHz - L
0+1 Horizontal Fundamental
100.0) i 100.0|
wd
700 \,,J 0d T T T L L] L | eeaum)
wd il L, w e
O S B —— WY s00] e ———— L
400 An.akmwwwww
2
Condition : PEAK_BE_74 3m HORN 9120D-HF HORIZONTAL Condition : PEAK(UNLI) 3m HORN 9120D-HF HORIZONTAL
- RBWEIO03000K44z VBW-A000000k 2 SWTAuro RBWI000000Kiz VBW-S000300KHz SWTAuto
Peak
00 o
b
500 T ’Vv\‘\'\,\m‘w
w
Site 1 03CHI1-HY
Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
- RBWELO30000KHs VO3 00KHZ SWToATo
Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - R

0+1 Horizontal Fundamental

1 @BuVim) Date: 20201015

e
80 PEAK_BE_74
o LW

160 5210 5230 5250, 5270, 5290. 5310, 5330. 5350, 5370. 5390. 5410, 5430 5460
site +03CHIIHY

Condition + PEAK_BE_74 3m HORN 91200-HF HORIZONTAL
+ RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (@Buvim) Date: 20201015

VG e 54|
500

ST WO S S U O A
s SN

180 5210 5230 5250, 5270, 5290, 5310, 5330, 5350, 5370. 5390, 5410, 5430 5460
Frequency (MHz)
+03CHI1-HY

Condition : AV6_BE_54 3m HORN 9120D-HF HORIZONTAL
+ RBW:1000.000KHz VBW:3.000KHZ SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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